[ — —h

PARTS BOOK

MASSEY-FERGUSON
MF 10
GARDEN TRACTOR

NORTH AMERICAN PARTS OPERATIONS

Massey-Ferguson Inc.

- FORM NO. 651 219 M93




GENERAL INFORMATION

THIS BOOK IS PRINTED IN TWO SECTIONS. THE FIRST SECTION CON-
TAINS A PICTORIAL AND GROUP INDEX PLUS A NUMERICAL INDEX OF ALL
PART NUMBERS INCLUDED IN THIS BOOK. THE PAGES IN THIS SECTION ARE
NUMBERED WITH ROMAN NUMERALS.

THE LISTING SECTION INCLUDES A PART NUMBER LISTING REFERENCED
TO ITEM NUMBERS ON THE ILLUSTRATED PAGE DIRECTLY OPPOSITE. PAGES
IN THIS SECTION ARE NUMBERED WITH ARABIC NUMERALS.

THE PAGE NUMBERS APPEAR IN THE UPPER OUTER CORNER OF THE PAGE.
PARTS BOOK NUMBER AND DATE WILL APPEAR AT THE LOWER RIGHT HAND
CORNER OF THE PAGE. ODD NUMBERED PAGES WILL ALSO CARRY THE MACH-
INE NAME TO ASSIST IN IDENTIFYING THE MACHINE TO WHICH THE PARTS
BOOK APPLIES.

WHEN CHANGES TO THE MACHINE MAKE IT NECESSARY, REVISED PAGES
FOR THIS BOOK WILL BE ISSUED. THE REVISED PAGES WILL BE ISSUED
WITH THE SAME PAGE NUMBER AS THOSE THEY REPLACE AND THE "ISSUE"
NUMBER AND DATE WILL BE ADVANCED.

FROM TIME TO TIME CHANGE INFORMATION WILL BE ISSUED IN THE
FORM OF A "PARTS RELEASE AND CHANGE BULLETIN." INFORMATION FROM
THESE BULLETINS SHOULD BE ENTERED IN THE PROPER PAGES AS SOON AS
THE BULLETINS ARE RECEIVED.

WHENEVER A PAGE OF THIS BOOK IS RE-ISSUED, THE CURRENT PAGE
LISTING WILL ALSO BE RE-ISSUED. THIS LISTING WILL SHOW THE ISSUE
NUMBER AND DATE OF ISSUE OF EACH PAGE AS A CHECK SHEET COVERING
THE ENTIRE BOOK.

IT IS IMPERATIVE THAT REVISED PARTS BOOK PAGES BE INSERTED
INTO THEIR RESPECTIVE PARTS BOOKS AS SOON AS RECEIVED. FAILURE
TO DO SO WILL LEAD TO CONFUSION AND DEFEAT THE PURPOSE OF THE BOOK.

INDENTED PARTS IN THE DESCRIPTIVE LIST ARE A PART OF THE
PRECEDING ASSEMBLY OR SUB-ASSEMBLY.

THE QUANTITY SHOWN IN THE "NUMBER REQUIRED" COLUMN IS THE
NUMBER OF PARTS USED ON A MACHINE EXCEPT WHERE PARTS ARE INDENTED
IN DESCRIPTIVE LIST. IN THIS CASE THE QUANTITY SHOWN IS THE NUM-
BER REQUIRED FOR THE PRECEDING ASSEMBLY OR SUB-ASSEMBLY.

FOR CERTAIN PARTS SUCH AS BOLTS, NUTS, WASHERS, SHIMS, ETC.
AN "X" WILL BE SHOWN IN THE "NUMBER REQUIRED" COLUMN. THIS "X"
INDICATES THAT THE QUANTITY TO BE USED IS "AS REQUIRED."




MF 10 GARDEN TRACTOR

II

651 219 M93 (Issue 1) 11/66

1st Print MF 10 GARDEN TRACTOR

Printed in U.S.A.




MF 10 GARDEN TRACTOR ATTACHMENTS

AL

650 ROTARY TILLER

610 ROTARY MOWER

1st Print




v GROUP INDEX

Page
AttachnentlCHGtech and. DA NVe:. «ic . e ol sis oo sleth's o olie oie oie s e ol 21
Babteryll. . oo adiew ek e o lte s o the  chure AN ns s dlels o o 40 o5 a6 @ ba wle 15
BEAKS o o o' oo gloline b s s SN 5 o o niai s b slie o PRI o T Lis v e s mis e 3,5
(R oo S AR RS I SO S £ S s b i e B S0 T e 9
IBCB IS, <o v5 o loie o s ols @/slaie 5 o sumiEilsls chobh s e & o Wars 2 ol /3 2B bo s & a0 s 45
1Mo o o 1ot U1 LR 010 o 10 = R AR RESUR iy v o o SVATE, - fy b e ARTRSIRNA, . . R 15
T el BRI L ) SR RNERES o TR R R SRR O e TS I3
RO L e LR L et T S s L R 3,5
PEORE BXAQ, i oov b altiu s ol s e s e sen n ol s s & wigs o ol s is ais sbe: s AL
Faell TROK . . ... aie s wiafei an Lo s i e M i s isto ot o v el eis ko5 13
Fd R TARIcATe . ol saioheredarishelialier suslinslhisys ate L bubuoRs o) o o LsNe wittlia s o) SLabeNOTET S 3,5
BRIEEIOE. o o viuens sin's o) o B uahate STa v o wio S TR st fans e o 107 e s 75t LS 51 e 4 (0.8 13
BEAT oue ds sialia st atanshonsisofatatats sioMBlas o7 fe @ oo, ) sliat e aHiasko ke TORS EREENE NN 19
Sheet: Melaile & ol s i o aleis aialeMiansie s s\ s o Sogs o sl wisis lolopvRPIEE IS 19
Starter/Generator ASSemDIY: . . . o s oo oo oiolaasaieoioonsseas 17
Steering i oo os oufoloR el oo Gl s o als: o ol e o BMals Al sl S 11
Transmission and Rear AxXle ASSemMbDly.....ec.ocicscavocoses 7
WHESILE) & o 4 e sk orallske e R e e R Ao ST Il SRR o o100 e B NS s 161 apo! o fs'es 11

ATTACHMENTS
610 Rotary Mower, BR'™: .. i «cv s o v s s othll 5.6 & e b sk 23
620 SHOW TREOWEE . s ol nor e il sEBRsailie s et ey, . 29
630 Dowmer Bladis .4 adsh aluder. SEAEREICREREEUI USRS L . & o 33
641 Dump, ICHP T« coviv e oo edline o b s o L s 35
650 RoEAryy MALTeT o o s il o/iss iogs o o iohe o5 shale e e s tbialia piaile/ole o SO RRLY 37
ACCESSORIES

677 277 Clipanelite TATREEr . . o « i visioha o o 5ol slans)skearsantBie ) o sk 51
677 522 Light #ae Bauipment . . . o o e s o s oMsbiaic  « 51
677 523 Whee ISCope it . . . . o« dosliialais sists s jslisreie roreulaar s 51
677 524 TLDO SBIENIE 015 5 s 5 505 alo A ALTRANN » s 5w oL OIRMARES o R g 51
677 525 B O ORI RPN o Jhe i o o ool diisiiahe/olloNoRet o RRRSHRRRR S 51
677 526 Weight Kl URear Wheell . . ... oo e oo slalalosa s 51
677 527 Tire CRARBEINICIETS o0 sioes s s o s e sins, plois bl aabiss s 51
G779, 528 ™ Tire CRATREL e S RSN L oo ) R S 51
677 529 Front «Monnbed RSl il s e b sleis s s oois: & sunsegolets os 47
677 530 Clutch: PedailRet Cer s e o s e s B s v s sine 49
677 555 Rear Wheel Weight Mounting Kit.......cce00c.. 51
677 556 EdECUHACH . . fora et et o SIS TRt CHUR Rl oo SR LT 49
677 558 Hitch Meunting Kat. .. i Sl s mie SaERtio s 49

Printed in U.S.A. 1st Print MF 10 GARDEN TRACTOR 651 219 M93 (Issue 1) 11/66




BRAKE AND LIFT LINKAGE

FRAME ,

F1335

54—§

i

?63 §85

®67

651 219 M93 (Issue 1) 11/66

1st Print




Ref.

No.

W N -

C VWO Ww

15

17
18
19

21
22
23
24
25
26
27
28
29

31
32

35
36

38
39

41
42
43

60
61
62

64
65
66
67

Part No.

514
831
701

511
180
359
511
511
833

514
509
511
353
511
511
195
514
354
354
514
354
365
353
514
353

2
511

511
354
511
511
511
365
353
353
355

511
515
501
509
365
511
511
511
365
511
511
511

354
365
195
186
365
364
353
358

185
007
642

151
006
608
505
508
834

442
807
178
754
215
244
551
159
187
039
120
269
324
690
290
745
951
165

330
066
287
337
345
402
679
446
565

497
330
332
807
326
028
032
033
321
034
031
035

048
312
606
129
325
964
756
647

Printed in U.S.A.

M91
M1
M1

M91
M91
X1
M1
M1
M1

M91
M1
M92
X1
M1
M1

M91
X1
X1
M1
X1
X1
X1
M1
X1

M9L

M1
X1
M91
M1
M1
X1

X1
X1

M1
M1
M1
M1
X1
M92
M2
M1
X1
M1
M1
M1

X1
X1
M1
M1

X1
X1
X1

FRAME, BRAKE AND LIFT LINKAGE

(USED MACHINE SERIAL NUMBER 1446 006 016 AND UP)

Frame Assemb
Bushing, C

Bushing, Lift Shaft

Transmission and Rear Axle Assembly (Se€e Page 7)....eeeeeeeneennnnns
o R R o S s 5 s M e

Ball, Gear S

Description

A S 15 s B o S e T e e e o 1
Ibe P edailied 38 Sati Fo o 0l e ol o e herte e ek b oy TR 2

Nipple, Filler Hose (3/8 x 2-1/2" Pipe).

Hose (7/8" D

Pedal Assemb

Screw (3/8" NF, Sq. Hd. Set)
Y, MEIEILE @K 12070 oo shas 3iidl s 1o oy shiblarniols o1 ey #1618, Spss e 6o 1o H 1o (o)1 o1 5 o6
IETE N 258 ity D Ol o CHER AR | Sy, (e, ot (L IR | IERDRR i i WS i e
SRR e v e s #5458 oe B 4 Sarsralle o iateiatelolleRat sha ek e oha tialie: bians ehla, ohaahationaY eliste
B RTEIFIRT Gt o e gt o b 6 oBinin iR B 6 s e BRI L SRR - s I R e
Gllevas T RO S w ailore Mot cllc o oo isfeleie s 615 68 5 SaNSTEh e & mer el e iodats Beialles o) Sr/attaiies o ob Tokel o e v
MECHRE TR 00l Ul sle mallilebimts o s ms Bas s o 5 W & % o ala & o B
28 Ll (OIENIIEIE o it o2 SRl B SRR . SR SRS AR N VICH T IR sl SO et
ITAIGRR Bl VRN, s o ot B 5 1 1 +%5,5 e o ot hal o e st e ol s niie Re
Link, Brake Actuating
Bolt (3/8 x 2-1/2" NC, Hex.)
BHRG NSDe G LE ¢« 0 s e s 6 e s o ek aallentl e s G et o e o e ole 8 e
THA NG Fiabadl) - T S RIS | R A S
DIEUN, Brake ookl o o USRI B olaleihene o o e aieene e e o e orie e la e el e ey o s e

Shaft Assemb
Washer (1/4"
Ring, Retain
Lever, Brake
Cotter Pin (

Washer (3/8"
Bolt (3/8 x

MO BE BN S/endle: siorsiate w5 iils BLSIREs mions (6575 st bnd brsts bot ol Simlorerabole fshe oo

ly, Brake and Clutch

Screw (3/8Wx 172 NG R Sq. HdewSOt).:%...

Key (3/16 x

Rod, Connect
Cotter Pin (
Arm Assembly
Hanger, Arm.

Rod, Mower Lift

Pin, Interna

Washer (5/16

Ry S s el ) R S SR S | PR P
Band Assembly, Brake.

AU SR o SIS o 8 RS, T gl | R, I
Gyl BT - S ST L ST SO, -
ob 05T RSB BIRE Y EaGia | U PPN

NUEGM(E/ 161 INC, " Hexh )F. 8 e st I B

Plage!, Ratchets. . & o u ui b aiphallss (e lHe s e elie & s ofnlate s 5% is ' e s el S s e 8 Wi 6 e SR b6
CRHANTET - vl Ao v NS SOt e e L e o e
Key (3/16 x 3/4" Woodruff)

Support, Lif

Screw (3/8"

RN IR G L5y U SIAD TR e o Al g - L (R
Bolt (5/16 x 1" NC, Hex.)

VLTl ) L R T R I SRS IR . S

INTEISGESSH S 1Bt oS e iy . 0 T e L e et ok e

Screw (3/8" - 24 x 5/8" Hex. Set).......

Lever Assemb
Handle, Lift

Button, Rod.
Grip, Handle

Cotter Pin (
Pin (3/8 x 1
Pin (3/8 x 1
Bolt (3/8 x
Bolt (3/8 x
Bolt (3/8 x
Washer (3/8"
Nut (3/8" NC

1st Print

7.l Ton e 80 U S R R R S T R s A e

R T T T T I S PSP

BRI SR B )8 e ke e O LGl O

-9/32" Clevis)......

S GG HICVEEE )+ STlete s o1/s e iio s oo o oh s wrie o0 s e oo s olisls et s e els sis o
ST Nk TH0m20Y) 0 S s S i P
1" RC, Hex. LOCK) ..o eeoBheereees A O

1" Rd. Hd. Sq. Neck)
3 AL Rt S R TS
SIHEEES TROCK) s e s o ia o i

MF 10 GARDEN TRACTOR

[\

[ I R S S

O e e e e e e e e e e e e

NDNDNHFHDNDHNDH

e e e e

MM XN MM N MK

651 219 M93 (Issue 1) 11/66




4 FRAME, BRAKE AND LIFT LINKAGE

F1162—2

A
“W

94—

53
52

1st Print 651 219 M93 (Issue 1) 11/66




Ref.

No.

35
36
37
38
39

41
42
45
46

48
49

51
52

54
55

60

62
63

Part No.

511
831
701

511
180
359
511
364
833

511
509
511
511
353
511
511
195
511
354
354
511
511
511
511
511
354

o1l

o1l
354
511
511
511
365
353
353
355

511
511
509
365
511
511
511
365
511
511
511

186
365
364
358

038
007
642

151
006
608
505
124
834

147
807
178
209
754
215
244
551
248
187
039
1971
243
247
216
166
134
951
165

330
066
287
337
345
402
679
446
565

497
027
807
326
028
032
033
321
034
031
035

129
325
964
647

Printed in U.S.A.

MO1
M1
M1

M91
M91
X1
M1
X1
M1

M91
M1
M91

X1
M1
M1
M1
M1
X1
X1
M1
M91
M1
M1
M1
X1

M91

FRAME, BRAKE AND LIFT LINKAGE

USED PRIOR TO MACHINE SERIAL NUMBER 1446 006 016

Description

EEANe ASSCMDLIY tio v v iome o dibie nib s s sosiessssine
Bushing, Clutch Pedal...sssvisavssosnss
Bushing, LIt Shaftl oid, Tl et se ..

Transmission and Rear Axle Assembly (See Page 7).:..cioeveecennnnn.

Balills Gear Shift LeVer........ccoesecsses
Nipple, AxIf FilleT HOS@....cesoeosvcnees
Hose (7/8" Diameter) s asicssoassvsssnesssi
GNP, HOSE! e e o allaiels e sualiarisie o s farie o (ol s ioila aiieisilalse

Pedal Assembly, Brake and Clutch (Order 514 442 M91) (See Page 3)..
Screw (3/8" NF; Sq: Hd:d Set). 5. cicsonss
Shaft Assembly, Clutehd.......ccccviveuvan
Pin, Brake Link (Used with 511 147 M91)..
Washer (1/4% 1ottt aueiste o o5 s o1 s bia o
Ringy. Retaining Si. o ool o o oidia oloiels o o o:o
ROd);, Brake . ... oaeesesoecssocsisessonssseimes
Ellevdls), Rod. i e T le Sat S HSs & se o oelle
liever ,Brake Actuatings au . seiilcee oo ese
PANTNICTEVAS . ol Siv aieseie o ols'ats ckere Nk sristiote o 5 o6
Cotiter | PEn" (1/16 X IS .o e o o v oo ciopsios oo
Link, Brake Actuating.. l.ceebcceosscsocss
Bracket Assembly, Brake.....e.ic.coeeceecns
IR B I AIEIE T W inl s o1 o, o 0e 1o sonslisizaiionalie o Relalae alaie o oXs
RGN STADI R s flabe Vo 008 s s ;s o e 8 s o 5)slmiseis s 6 o
Bram, SBralcECtliitiee . cadker. o oo o alolle oo o o: o elfensie o ot
Screw (3/8 x 5/8" NC, Cup Pt. Set).......
Keyi(3/16" 8 /4" TWOOABUEE) o e cdtle o o6 oo 00
Band Assembly, Brake.....c.cececcecsccnces

Rod' ) Connectimpriitill. . « s « s s o/v alelaiais oo ois oo s
Cotter IPint (5732 BN, Ve o vio v oo o o otpslorn
ArmPAssemBily, Lift. ... celeielice cics oses s sion
Hanger, Arm........cccoeeeeeeescacscsannns
ReHIMOWE BIGEETE Gle <teksroio oletate s a s oleun. o, ooy oiina
Bim internal Hair (2-=L5/L16") . v s o dnsiies

Bolt (5716} x IMENCISHeX . ). =% cemeeosnan

Washer W(5/16 TioCRII i oo » '+ sislorcne ishs o siaisls
Nt (516" NC,  He X o I Weleiste exate s s sifs sie o ohatotiots

PlateNRaAGEHRE T o v Tiisblets ol stotetsiutolstokotobe

5
;
e e

e e e e

MY M HHDNDFHWR

Support, Lift Handle (Order 515 330 M1)(See Page 3)....cceeveevnennn

Screw (3/8" NF, Sq. Hd. Set)........ LT
SCEEW S IEBOMaie o« alsiaiel s /sroallaeis e ists o) 5 @lals o]'e e se
Lever Assembly, Mower Lift......... EG 000 d

Handile, 1ifibiicamereiaroto. sfs o siete slidhe, s o/ois ST
Rod, Handle..e.: . 05 ohalle 810 2 wile, s o) SRS SRS RS

Washer, Flat (Spring Retaining)..........

Button, Red.. i covdi it & BRI i oo
Gidip, " BEAdLe. 5t -5 cn T s s s s oS Reelle salie

Bolt " (3785 = 3/4"™ NC,MHEX) . « oo ais oo s 0 onsislo)s

Bolt (3/8 ='1" NC, Hex. Laek)i «'c:s oo .
Bollt (/8NN 1NN MG aBIt o) 2els el oo oo o0 sio o

Nut ((3/8™ NC, Hexk LoCK) o asia i s one e

lst Print MF 10 GARDEN TRACTOR

e el

L ]

651 219 M93 (Issue 1) 11/66




F1173
A

TRANSMISSION AND REAR AXLE ASSEMBLY

651 219 M93 (Issue 1) 11/66




Ref.

WU WN -

Printed

Part No.

511
1 031

835

831

833

833
1 031
835
831
833
22
833
031
031
031
833
365
1 031
833
353
353
833
831
033
033
031
833
831
031
365
031
031
031
031
354
353
031
031
031
031
031
031
833
031
031
031
031
031
031
031
833
031
831
031
031
031
031
833
031
031
031
833
833
833
1 031
357
031
031
031
357
1 031
355
031
031
361
1 031
354
031
031
031
031
361
500
768
375

]

= [

o e

[T S Sy S

HHEFMH

=

= =

=

151
455
095
529
908
907
456
095
529
908
166
907
457
486
786
909
450
488
906
678
446
903
200
018
019
785
903
200
487
438
481
483
482
480
607
441
784
479
478
783
476
477
904
474
475
472
782
473
471
782
903
468
109
470
469
466
467
902
464
787
465
383
910
909
451
832
452
454
780
632
453
602
459
781
023
460
943
463
462
459
781
023
870
918
181

in U.S.A.

M91
MO1
M1
M1
M1
M1
MI1
M1
M1
M1
X
M1
M1
M1
M91
M1
X1
M1
M1
X1
X1
M1
M1
M91
M91
M1
M1
M1
M1
X1
M1
M1
M1
M1
X1
X1
M1
M1
M1
M1
M1
M1
M1
M1
M1
M91
M1
M1
M91
M1
M1
M91
M1
M1
M1
M1
M1
M1
M1
M1
M1
M1
M1
M1
M1
X1
M1
M1
M1
X1
M1
X1
M1
M1
X1
M1
X1
M1
M1
M1
M1
X1
M1
M91
X1

TRANSMISSION AND REAR AXLE ASSEMBLY

Transmission and Rear Axle ASSEmMbDly........uieeeenennnnneeeenennnns
Case Assenbily:, SELANSAXTEIIE . o « .o vobe witili e vie o o oies o s aie oo dae o ssss s s
BEaring ., MECATORNS < s i M« v i B, o s o o o loiw s s 5 & a e e 06 o
BearinoNCGEd e 15 . S R LSt e T, Ll o e Bl e sl et s ol s
BearingiNecdUeRs. ., .. L BN | . B I L e s e e ets e B
BEArAnNG . INCOAEERE oo oo T . v oo e e o gl oo ks & & einiekial s 605 % 50t 8
Coyver: Assembily,, FEransaxflleil. .o i e o aalelosl il lort s ogh s s o s ale 41 5l s o5 vis
Bearing, Needile J. Wl @ NI, o e R s ocs sl & o 5 o s (s 5 ore e s
Bearing s Needille 88 c . B 0 ot o ol i Rt Xeess s > 5 55 505 5 o) sal o e ieile
Bearing, Needf'el . . o8 ke o sio e o s abrls ook Bl It oo . e e o e
Bearding, Needle, . ol o ol e B e olis: olleiie o con rounkel o fihare
Bearingl NeedLlenf. . . ll0. oo . cnte e a0 . Jothomet o | S8 . N
Gasketyy Housiher . F. . SO 2 a0 s e ool antie) & o oo oo o DT A |
Shallt, AxlerRenr & & 25N . crcitane, B SEses . Soe L. . S0 SN SRCE | | |
RetainenvAssembly. fw/ Seail’s .8 B Tl o e e e o IR R R
Seal ,  Repainer J(1F X <1 -3 /8038 1/ o o Sators s o o o o o ldle sl demarth oWl
PO IR Ing W(ZSl/ 8% P20 /4 s L (B oL L B N 0 e RN Y,
HOUSHME  SAXIRG i i o IR ies o o PERORE T o PO g e oV s VR, Al
BeAting:,  BaMill. CUSR. L N o« o s R s ses e henn s e b s s s
Bol 6I5,/ 16 Ze® TUST NG aHCT ) « v o oo s o o Ha0e s siars s s 608 ks 66 o o s o5 T s b
Washer @5/ 16N LacIcIIITN ., . ... onos s o sosiesssassnbe s s e s o
Raee , Threusi® Bearing (7/8 x 1-7/16 x 1/32™) e v s e oitcosenson .
Be AT 1D RRCICEREI L. X oin oo s 6o sls e s s stenselie e, e s lete 58 AURLe S RAE Eials o sonslionn iaabhe
Carrier Assembly, Differential (Right) (Incl. Item 25)............
Carrier Assembly, Differential (Left)(Incl. Item 25).............
B LS BT o eira h ol ors Sl(eTs et ol ors) 5 (5 el sl alio e et e, o 1o) ol.oi mriehers fos ot v oife. axac o ot a1 oo
Race, Thrust Bearing (7/8 X - 1-7/16 X 1/32") ¢ .uecseceesonnceennnsn
Be gt n o IS 05 e o oo shnis s oo olnte ohalaia sl el o o s oo 'siia oo o iale o sueie e s e o oo M
Gear, Differential Side (20 TOOTN) « v ¢ o e rmeo s ocnoeonossossalteoss
ReM e I AP RN sl s ohe ' 515 5uisis FoL aTalls 51873 o) 4 io o gita o io) n o1 o s & oLiai o ias o folaLotre e ionaitor o Foi's o0

Pindon, Differential (14 TOOLRY o« « - o s oo aitte oo o sic diots ols storsie slogs o osiliols
Pani, SDid fierenbatal (/28 SUB2BYBUN o0 Jve i oo v oo Bl e s s e dororlents’s
Gear - RAn e (S MEOOMMEN oo 1o he e S s i)t fots o o o) sasr s a2 < ia 5 TR T EOR , 1s o A
Boilit (@740 2=/ 2NN HEX e )l ie s o oo la e /0 the. ase & olo 570 a o & o oulBIEL e o o s s
Washer SA/4BROCK) vics e e oeie oo o o 4 o s DB T s i oo o o R o
WIS § ol 06 40 0.0 6 b 0ok a0 s e R el R U ol 1 oo ST
Shaftihififerential iDrIVe o oic oo o oo ois oo o o s os Bkl s o A bl - o scn
GEe AR MSHIRMEZRTOOLDN: 1« o <« 5/d ¢ 5. oo scsvs sile e T s s d oy e, | &~ 9

ST CMOBEDUENN (L L L s e i i b s o
GEALSNOULDUEMNIIE TPOOTNY) o 2 s ois o o 55 0 s 5875 o) s miars ool o laholole s o o wreials oo oG8
Kasher ihrust (1 X L=017/382 X5 1/32Y)ie « wiois oo oo siois aioroi s o o e Tatolo s Ie8
ShaBbWANd (GEATMBRAKE ¢ < o & 3% sc dle ate 6s « o o o oliors oloris o)slass oiis s tars iaivs & s oterre s, o ol8
Gear, Idler andBrake (30 TOOER) . ol . cikels o e s e anisiole oie se s < oo onsls oicls oo
Gear Assembly, Cluster (16 and 26 TOOth) .....eueeueennennnnennenn

BUSHIIE 55 o o ol foRats (o gatils o o ontW SRR ot | SLTUNA . UM 0oy oo PR
Spaeer: (29/32 x 1-5/16"%x% 154821 SEcol)ks - S s sidh oo oo sle oo e oo o o ae s
Gear' Assembly, Cluster (167%22 and® 26/ ToOth) . . .lcics o s ccsoscosens

BUSHAE IR o o o0 oo o mio ore o udURIT RORERSlMIl S L ool e S S Ak e S A A P ol
Washer  SThunstN(7/8) = 81~7/16RENVROuYe o o B N s o/
Shaft ASsembliglVobiit. . .. ohic oo SN o R Sl i s s s oo me oo o i,

Bearing. . . . el i . e i et he s o e e oo oo o b ae
Gear, Sliding (1st, 2nd and Reverse) (26 TOOth)....'ueuweewnnnnnnnn.
Gear ¥Sliding (3rd¥and A thE) (200N ctie e« con v oe s eesecesssssohos
SHA G DU it e OTINeL: uahe loue: = et i s oiciois o0 o o e 00 o0 ehasosensh b
GERTIENDH CRIEGETOO T . . v il e e s D ) e ML
Washer, ‘Theusb H(8/4 XM=l /4 Byl /320 ) s ttaie e e v e so e s aieansaoonsdons
SRt ¥ Reversel REALe 5. Fo ool o e v o oo o 0 b et e e o ore sis O OO A B GG
FEUET U1V - i o 8 0 b & o e e e i < SRS e« SRR N S
Gear; Idier Reve®se MULZNTOOTR)T. « . o v oo e ohonen b s sbied« daisit,
B R R e ohe (s ralis At e hale) o ket We, o o1 s ws wre oio oo o o SALSIRILS i £ \WRUITEEN

SealPBOIT (1 x W=3/8 x 1/4W) .. ...... Alale & s sk ko e 8inUs ole dreps o AURICEINEE o
Housshpo il S hisfibarev et SIS N L BRI, . o o oo o o toe sA00TN o e OB

Jever, Shift.. X, coe. oo (6 £ 3 S © T 5 RS R RS R
Gasket IS HOUGHREERT I o oot v IR RN . . L L e 6w e e T
Ring, Seal......... S0 A B 0 S ARRE ISR RN R IS o ios (o & e/l '6''s /i) 8 1s) oRalloRBla o/ s o 5/s\ s o
PinB@/A16, x 1-1/4% Rold)iv.« . «.osiaiitome s o s GO o o 5 i R
Keeper WShift TieVer. . s s o ois o ol SO o PR SRRS ESEREE e s oo comos
Ringh fSnap, i Keeper Retailning .. .qcocesswesss s s sas o o o AR
Fonk) IShifiter 3rd and 4Bh) s o ic oo eesnios osseoomes SRR | ...
Spring , MDeTen .. . « o ot 5o oo CO6 o RORon o e o ofe, = S RN S s . o
Ball, Detent (8/16" Steel)..: s os: e, . SEERERIE | &, 2 A A
Rod; Shifter #(Brd and 4th)G . i ol Solttmevis | o, o el b e
Ring, SRaDiiler s o5 v e s 5 s 55 sl o olial atielivl oho aRaNSRARSE S R EHOE DM o B A S
Stop, Shifter:.e. eaesase s ojisiiajwinke: o oe oNSRURSRERRILS O, I SRR ORI S
Rod, ‘Shifter (1sit, 2nd and Reverse) . B s e o olee s v oeternie ool
Fork, Shifter (1lst, 2nd and Reverse)...... S SYBNe o lis ot T b A s
Spring, Detent......ceeeeennnnnnnnn 00 D O B S 8 Slnfslis skt aleke tonaltals
Ball, Detent (3/16' SBeel) ... e oooosssss s s Sl R eaEs el SLANE het e s
Bint, "Doweily (67016 xS/ LMW o . « «m o olsisrsios the o s o o a1e ans s el e el o ls Ny
Plug, Magnetic /Deadn (SUBMIBLII. ). o iesis i s oenlones e s o e s wloto o s loie o o
Pllug:, 'Pipe (S/81 Sdls| HA% Weicve s oers w6 s 056 5508 S sis oo s e o SO o e

1st Print MF 10 GARDEN TRACTOR

RN N e Y e e N N e DD s DO DO DD DO N O = DO R 00 00 DO DD N DD D e e e et D) e e

651 219 M93 (Issue 1) 11/66




8 CLUTCH AND DRIVE

F1165-1
A

l.'!
‘i: -==E.
iisnadee”
m '

K L M N
g 80 ﬁ 81 ﬁ‘ 83 ﬁu
e ® 85

1st Print 651 219 M93 (Issue 1) 11/66




Ref.
No. Part No.
1 514 442 M91
2 509 807 M1
3 511 178 M92
4 511 185 M2
5 511 216 M1
6 514 686 M91
7 514 682 M1
8 831 007 M1
9 511 177 M1
10 511 155 M91
11 363 259 X1
aLik 363 258 X1
12 511 148 M1
13 355 723 X1
14 511 170 M1
15 511 169 M1
16 353 753 X1
17 511 034 M1
18 511 201 M1
19 511 161 M1
20 511 182 M91
21 354 130 X1
22 511 215 M1
23 511 193 M1
24 511 154 M91
25 513 350 M1
26 365 399 X1
27 354 944 X1
28 513 342 M1
29 511 631 M1
30 511 630 M1
35 511 179 M1
36 365 322 X1
37 511 517 M91
38 831 529 M1
39 195 321 M1
40 511 240 M2
41 511 160 M1
42 511 534 M1
43 365 337 X1
44 511 205 M1
45 22 180 X
46 511 213 M1
47 514 417 M1
50 511 140 M2
51 355 307 X1
52 10 728 X
53 511 380 M1
54 365 338 X1
54 365 339 X1
55 511 156 M91
56 511 202 M1
57 363 339 X1
58 511 176 M91
59 511 504 M1
60 511 507 M1
61 833 835 M1
62 355 239 X1
63 1 501 332 M1
64 511 172 M91
65 511 214 M1
66 511 175 M1
67 195 468 M1
68 361 012 X1
69 511 216 Ml
75 515 382 Ml
75 511 152 M1
76 515 383 M1
76 511 153 M1
80 353 677 X1
81 353 678 X1
82 355 565 X1
83 186 129 M1
84 353 724 X1
85 358 649 X1
Printed in U.S.A.

Pedal Assembly,

Ring

CLUTCH AND DRIVE

Description

Arm Assembly, Variable Speed Pivot

P!

Support Assembly, Shaft...............
, Shaft (.015")
, Shaft (.030").
Housing, Variable Speed Lever
Housing to Shaft
Handle, Variable Speed
Rod, Selector
er, Flat Spring Retaining
TG & 0 c o0 10 000 o omeio 08 Do ORI S TR 8 oo fuo R BRI S o s
Selector Rod
, Handle
Hub Assembly, Shaft
Screw (5/16 x 3/8" NC, Cup Pt. Set)
, Snap
Link, Belcrank
Belcrank Assembly
Stud, Adjusting
er, Flat
Ring, Retaining
Bolt, Eye (Special).
Eye Bolt Pivot.
, Snap.

Shim
Shim

Pin,

Wash
Spri

Button,

Grip

Ring

Wash

Pin,
Ring

Shaft, Variable Speed Pulley.
er, Thrust
Hub Assembly, Variable Speed Pulley

Bearing, Needle.
al, 1041 .
Flange, Pulley, Outer
ge, Pulley, Center................
Wick, Pulley Lubricating

Wash

Se

Flan,

Wash

Spri

Pullley', Main DITIVE:. . « e s oo sles oo oseississ
Screw

KeYio oo oo cions OUnCION0 GO 0 i 0 6 QU0 O T OIONG G0 5 G 0
BSUDPOTE, BeLfhn civ - o ob e oin oioivnidon sias el

Shim (.010")
Shim (.020")
Belcrank Assembly, Idler Pulley.......
Belcrank- Pivot
er, Idler Pulley
Pulley Assembly, Idler................
Hub, Pulley, Trans-Axle Drive.........
Shim, Pulley
Flange,
Screw (3/8 x 1/2" NC, Half Dog Set).
Key, Woodruff (3/16 x 3/4")
Link Assembly, Self Adjusting.........

Sleeve,

Spac

Do coeoeesonoesacssncsnsnsonasoesscscass

S5O G O I DO G s A OSSR SRR SR RS 5 55 5 e 600 o 6 I o Bt -
Screw,
ng, Pulley Return

Pulley

Brake and Clutch (See Page 3).....vcerunnenennnnnnn
Screw (3/8" NF, Sq. Hd. Set)..........
Shaft Assembly, Clutch................
Link, Clutch
, Snap

I e e e e e e Nl e e e el i e e Sl e B A S S S ST O S

N D N

N RHRFMX M N -

WaEherMNSIEBEET "> - - - - 5 e el o sicie o2l o shote ofols o0 s dia s vio o is oo s i0io sl sie s oo sie
S P LD TIPSR OO oo e olle ook aftolie aa lolo (lle o o e ofe ole o) io)e i & &) 656" & 8 % & & s $hisi.s fous o fe ¢ aieie 8
1eis e LU R R TR SRS OF SRR A T S S SRR SIS P S
WasHET ,FFLREGER. - o <o fieic ol oic oeisott lle wiaioie o oo oo oiois o sio s eidsie e soiscssiosssss
RIDE ST RIS 205 ek olle o'~ e’ o s ‘o) o iaiio alith o o' ool siio ollelle eis oiio. afe o o o slio s o she o0 s a0 oleie s s ns
uyasiBelt N Na R B (A SE) ORI S, S e Ll e e eie o eiatalae oo wie oe o o0 e i
"y" Belt, Main Drive (45") (Order 515 382 M1)....ccccceveonccaaacannn 1
nyt S Beil ) Trans—AxleNDrive (B0 ). -« o« sl s o chinla oo e ale o oo oie) oho oo o ats 1
"y" Belt, Trans-Axle Drive (60") (Order 515 383 M1).--:-.ccouecocoan 1
Boilit (G168 xlRy/A NG S GRA) S ts s 2 oieta o fers RS RRONtY o S8t C N ) o ot iobe fo oo i =
Boilit (571165 = 7/ SLNCINHORENICCE: <f. . e Bt R, Ll e e o ells R slfeile ot x
Nut (5716 ANC, Hex: )i - SRl Sl - o o) siiis/ie ol o) ot stoRatara o oBlle HSRel o o o¥c)iarale o 716 ‘orim x
Bolit (3/8 x 3/41NNC S HEX ) SPECTAL) Tt oic o = otolic helara alc o of8ele miiel oo ool piel's x
Bolid: (172 'x 11V N CINHE X )ie v » = o o)+ ool 1 ol p 00! BORS ol nrrrol o 7551 o oo o s 3 o i X
N R L O N G e ) B et o o1's sife! shol oy pliiet o SManca o) Wi e el ol (o1/s1 os X

1st Print

MF 10 GARDEN TRACTOR

651 219 M93 (Issue 1) 11/66



10

F1164—2
A

A B

T B

@176

c

Eaa
< 81
® 82

FRONT SUSPENSION, STEERING AND WHEELS

&——125
%%;;727
20— | @—28
==l

@?}\

o p
»
/r
&2
&P
X3 é%
\

1st Print

651 219 M93 (Issue 1) 11/66




Ref.
No.

HOOWON0U dWhN -

el

158(€)
15 (D)

i17A(0))
17 (D)

18 (D)

21 (A)

35 (B)

55
55

56
57
58
58

66
67
67
68
70
70
71

75
76
77
78
79
80
81
82

Notes:

o R e

[

(S

Part No.

511
831
511
363
511
501
365
511
511
353
511

514
511
511
511
511
353
353
511
353
512
032
031
026
353
031
021
031
031
032
032

13
031
375
511
031
031
026
021
031
031
353
031
031
031

13
032
180
511
511
511

033
031

033
031

117
833
514
511

511
832
832
195
833
833
023

353

355

353
365
365
354
353
375

(a) -
(B) -
(c) -
(D) -

019

007

020
861
022
332
322
024
014
438
026

503
009
010
014
013
438
437
014
438
975
274
790
265
429
795
463
794
79
276
275
525
796
091
008
789
790
265
463
794
795
429
791
793
792
525
277
575
007
702
011

679
776

826
777

914
914
790
927

150
011

012.

290
826
887
835

673
564
690
325
324
669
439
098

M91
M1
M91
X1
M91
M1
X1
M1
M1
X1
M1

M1
M2
M1
M1
M1
X1
X1
M1
X1
M91
M91
M1
Ml
X1
M1
M1
M1
M91
M1
M1
X
M1
X1
M91
M91
Ml
M1
M1
M1
M1
Xl
M91
M1
M1
X
M1
M1
M1
M91
M1

M91
M91

M9l
M91

A

M1
M1
M1

M1
M1
M1
M1
M1
M1
M1

X1
X1
X1
X1
X1
X1
X1
X1

FRONT SUSPENSION, STEERING AND WHEELS

Description

AT AS MBI BT ORNE - o e SRS o 5 it oo oa oliofebelie oV 5ol naforer off e oiie: = ‘sxorarle olola .

ST g o Min &40 0 0 B0 Ovs Chx 00 B 1 UL RN T o e (o B o B PN e AR R, ST Bl
Spindle Assembly, Right. ... cicevesosnnensssnoncsnan ol it el s e o
Ring, Snap, Spindle Retaining (Right)......ccuiecsncnnocnnsnsosassn
Spindile ASSPRBDLY ., LEEL.0 000 - ek o anvaass e ¢omeleesssssnsssasonsesssas s
kKey, Woodruft Spindile (e BB i s c s sie o i sie s oo o ayssals s s o 515 e ool oo s ks
Masher . Spindlc’ THEHET . s s o o vk« siors ofis e ¢ ol s v os s s e s os bl as e s e

Ball I Jodnith) i SEE TN o5 anilars s exaiols ol sl Sl alahoretsits aliels (4 4 60s we ehahe 5.5 6le: sliels Rishsnaleln
Nl (@Y 2 NE - AT IHEI L) (rersts sratpie o s braupiater s wiors.si 5 ioiobe 318 & 0.5 .6 fSRala el o e s1a
Eon, Fronl Ao BRyERiG SIS o« s s i s s Feitass are 5o 5 88 a0 Sieihs & alea 5 0e s S w8

AP, "SUCEEINE « oo $e5 ardinlo i 6% ninisre ool s o RENGHEs Mk <Tin: o 50 o o inie m 0 B imn e e
Arm, Steering (Order 514 503 ML) . fiicceonioeifoneesnises &0 Qb G 0%, 010 0 2D
6B LT IR MR im0 o oy A e i, e L | K R L R R S B
Bl " Jointl SECOTREIEE. .. v o o v Ml 2 5 hn e SIS o aeio wnadiiel e ole: b w e b ¢ mie
Ball Joint, Steering (Used with, 5115009 M2 cisicse oot eooeoesasssans
Nut (172" NE, HalsEBRHESER) . . . o o o o o o 80 oriereraiallbds o s oo o o 4 vadn e s s ai a'es o e
Nut (1/2" NF, Hex.)(Used with 511 013 MI1)...:veeeeecnecaanoeenennns
Balll Joimit, [StecmaRDu i SeiING L e e o o ol o atel oe i e s e & 6l @ ae /el @ s o ia; 6ok
Nt (TN R IS I CRIMEIRMMNEL ., 200 oothal sia'sie o ata ey (Bscanarsiars mastioy s o mies &% 1as a¥s
Stecering GEHRUASISIIIINGL o s alc s o s o slas oo s o6 es s s e & @ slain el aios o5 oo s s bes e
lievervAssembify IRSEEe T TNEINL o L¥alls oils oo oo hs ols elisyel el 5. s its atelelmlorei sie e oia)a onaksiis
BErew A SR o R RaNe 16 oils) 'ails. olis: /(o) slatel hanal's shats eliS eoNalla) sstslalsl s s« & ARoLs
L S A e I O K S e I o e: sl el ol & &5 ae: (] §mLe 15 s\is] s/ o]0 eilaVaria s iala sile: &jjs1a ‘o= aiofells

Nl (57 S IINTI IR HBEGOR) tariote <) alishorar s §iis. o678 ol <ens el & (o5 /wick 6hie SbaTelm Sl a6t o) shons
Retalner , BeaBilng il e e e siss s sommiess o %8/ 510 %ol 8 el 6 wiieiaieie e io)s eheNans ohe e
Seal, Fellbhe gulee: s se I s I A e ¢ SR RPN DR S IERIS 1 S o
BDOCE T INBERBRNIE L) e I, . ke ol e e eie e s e ateie 8 R Sk Aals se e n e
e rinc s cetuNg ), o ST U . . o8 s s T g e ek e s b s ) ofiand e e oo
SN EIEETE o o S8R N o B o o G e Bie o ST AORSOIERE. TR SRS SRR
Retainer  Sesllll. ... .. eneu® ol e ol e b it anie s oo ol o8 ot o s os
Grease Fittingl(1/4 x 9/ L6HNDrive s TYPe) . « o oo o ofiesathecnsoscecoson
PRUE A ESE Ll e ahe s oY sins S18 e s s s s DRI g s aie o w e e e 8 e
GO e TR Y ) e TP 5 o 4 s s 0w s 5 o s o RaRONS e & e b s s s a¥
Steering Gear Assembly (Order 512 975 MIL)....ceocveecesseconansases
Lever AssemiBly N STEEerINE /s «o o o s oo olisslie s clileis o s ¢ o o a1 olatthe o v, ¢ s oie o bois o
SerewINRAMS GHNECC o0 ea (e oo slaielile o (o o sicisls o8 s s & ale aile s io's 15 s ais s o5 s
Nut;, BCReMBLOCK. . aws s vesamliie oo s oleks, s/i8iais' s w5 s '8 s la) s ‘@)(s ais 8} o ww a6 88 & L0
Seallss Foli SERIERITIS « o cliislitta o.s o s o« aisis o o o 8 as o580 osalmnsessaie s ensne
Spacer MBe AN ITNC . @ SR 1S5/ 5 15 ¢ o s e s o o ol SNASSRINSRENINR S o AL e el o6 5l 50 0] 8 wie
Rokalmae, BOaT i BB « JJeks ce s s o 5o.5 o0 n.0 5 b fa's sie 8e sinla Busls s o @ & o8 80l 5 s 0e
Nut RO RN R HC oM IO . o 0o, s Wil o atia. o 16 8isa 0 sriskagelaberaatana, oa s e oie s iot's o
BeardmeNSS ORI, o Nl fo o fo; A lolel st oo o MEkel 15 sl s hoRattiakellsfeknllais e koot o iai s fo: & oo
BEETE g oGl Ea 4 50000 QI OIBIaIC D10 & GG 5 0 b o CHOEI0: 0 DA O G0 C By A OO0 O 3 O e
Helisiper.  Seall ol . o oo S BT, e S R L L i e o e e e e
Grease Fitting (1/4 x 9/16" Drive Type)...... SO e e AR g TS
Blug, Adjustingaieris. . . o e O Ve S Iiils o) cgaleletatei o a! o oo wie /o o axs
Seail , Steering Coltimmath, . .5 SHERIC, LSl LTs o ols ol ahe vle mlnis o o slapas o o v o' st w5 os
Wheell, Steering .. il o oo aR RVt I . oils ake SEaILlalEIT e i s oiiel hiet oo, & lisftelie: o a'e oo
Cap Assembily I Wheed . . 8 . S0m claliiell Sl sis siatilis e aln ois s 's Srnis w16 5 aioibls o e o 'a o miohe
PO TTEETE ) TORNE 5 i Gl 0 3 B OB 00 D0 TG OIS IR PSRN 55 T

Wheel Assemnbily  (takes 6/.:50 SERENRIBEN e . o oheie oisleisis o s o sgo 6is e s s s o6 s/ora 06 0 s
Wheel Assembly (takes 6.50 x 8 Tire) (Order 1 033 679 M91 Wheel

and RS 7O OEMIREAPYIT 0. - TS - oo eieais s eie sie e QB o

Wheell Assembly (takes, 47800 BFTILE) s oic s asoosscassecsssssssonsssns
Wheel Assembly (takes 4.80 x 8 Tire) (Order 1 033 826 M91 Wheel

AN SN TIOMMIL ICAD) Lo o1 o o o« lv oo s o s oo sionnssoansssas

(LW W R e U oy SRR S S S o S SRR 0L0LG DXCCID D G 5 DM 2 G O Gl

e R I A e e e e O e e o aifBia « a s aie as o o 606 el e @ s wre atiw e e sliste

Cap, Hub (Used with 1 033 679 M91 and 1 033 826 M91) G 3 L G S0

Cap, Hub (Used with 1 031 776 M91 and 1 031 777 M91)...... B0 G S0 00

Hubl;, ReatiWheel . .. sfeiatle afe s sieio v Bt L a0 O 5 OO 50 OB i G0 Do S0 0 o
Shin (005 o olotals FoRne K : os R R OV OO A T 0 T KO T30 I IO 56 DT D CRON0 S &
Shrp i CH SO A 0 I B s A 50 BB PO B 1 S 0 P O OIS O RS
Bing; Rebaiimimg e s tuNcBuve s ols s s cis sieis s s a5 e o6 o'ss o siale dls s as sleaisaiesesensss
Wheel, Rear (takes 8.50 x 12 Tires).......coe.. 5 O N PRI
Whee I SRear S ((talce SNEEXNIINRIREE) e o o s o/ « = o o's sioisii s o e 51wmMis] saeie) e isherain
BOLT) SWBBET - o 00 e s e 61 » s a8 & 5isieis o (s s o8 o8 558 8l 5 5% 86 8 SL8 88 Sis 80 s & 88w wle

Boilft: (1/4 % L=ll/2 INC JNHER DN < cco o o o o 0 oisialole o sis6 000 00 ae orores C s 06 0@ O
Nt (/A LR NG e )V TeRsTE ORI AL, DS S0 | . o) olelierlore: ol eiiel o lats wste ale) atie: sheyerovie' sife. acer e
Bolt (3/8'x 7/8" NC, Hex. )M . . . ooeiites St S O S R L S AL
Bolt (3/84x-1UBNC, Hexi. Lock)faiti it . immalss s aas SRS AR off T LS R
Washer (5406 x 1=1/2 x 132V HESFE) S Heisnales s s o s ale s 707 CH 3 ORI B 0 s O OSCLAHOL0
Bolt (1/283c4=3/41" INC i HE X ) o) cete et e sratctelats o o) s ‘s fo1 51010 (016 Sislie e s fsts s's slis s1ats
Washer (1/2" Lock).esees Sre ) oo oReny Y . alos o lehars idiia 5 elsrora e e &
Nut) ((1/21 NG, HE X )le ctors sieiolsre sie oo s 91 B e SR S sisrarals misysets

Used Tractor Serial Number 1446 001 257 and up.
Used prior to Tractor Serial Number 1446 001 257.
Used Tractor Serial Number 1446 006 016 and up.
Used prior to Tractor Serial Number 1446 006 016.

Printed in U.S.A.

Ist Priat MF 10 GARDEN TRACTOR

N N N N = ]

e el e Rl e e B e B e e e N e e e e ]

-
ONNNMY XN NNNHH HH -

MMM M MMM N

651 219 M93 (Issue 1) 11/66




12 ENGINE AND FUEL TANK

F1192-1

Ist Print 651 219 M93 (Issue 1) 11/66




ENGINE AND FUEL TANK 13
Ref. No.
No. Part No. Description Req
1 (A) Engine Assembly (10 H.P.)(Tecumseh # HH=100).....cuceereuneeeonnnsn 1
2 511 863 M1 B MR VE . | o o v o ong sl SphalelIEY. o ol iaiio) aolo oy bawcozin womem e 458 whdibim o don ‘aom wioe mymon-la 1
3 365 372 X1 Scuew (74 x 1/2" NF, Cross RECESE) e« s s s s s ashe w5 sie s siases sie sle oo 3
4 359 665 X1 PapeaFneinel to) WREEEIER 0 S0 SIS S0 oie ¢ sits oe) ole s o1s (6/le 6108 oliel 6 brs! 6146 a6 L&) shialie: sava s 1
5 511 253 M1 NS YRR I e, slion st sr el MR ds  Slehe KRl oRaEans) ons e imRola s ke e oo o1 s follebosn brakaciel aiolarlla¥orabeyet oL, 1
7 514 255 M91 Support Assembly, Fuel Tank and Battery.......cccecicsnnessscasanss 1
8 833 845 M1 SIS BN o 5% s s 6/5ia @ 5 06 5.6 5 % 5 WURIMELE 4 0l 45 Bk Boe 80 B Bidb e 0o bl b b b bue e 2
9 513 741 M91 SUphaBERABSEHDBR Y., ABOW oo o oo o b e s mossem s o606 ois 6.5°% s 6 @5 86 858 6605 006 ¢ s 1
10 180 673 M1 BRONDEOE | ST 5.0 of'nt orio o oo ChI D ET O Bt oo 5 M S R SR e (B P S R AR Sy 2
11 (B) 514 546 M91 lever ASSeIIRYSHOOA LaLohi. o« S Was s oo o5 vios 0 sis 56 605 5 65 6.5 o6 66§ 5166 s ois0s 1
L (e) 511 568 M91 Lever AsSenhIvERHEOANEATER . « o0 s o olseslsieoisshalthele s/ sis st sle. s se oilsl ¢ 16; ohe o bile: o118 1
12 511 572 M1 ENOD, OGO EE N o i s 8% 5 o » 5 s sin oo o B s nie s sisi8he. o Sia min sia 8 isin A e b o0 e 0w @ 1
13 513 437 M1 (BREEEDE 505 - 0wt SEBC & B O RO L ORI O SO i 13 DO T O R A s 2
14 514 459 M1 PadeWitue 1 THSnite . TN SRR s R B e e de s s ias e e ee w w6 e e 1
15 514 831 M91 TanksASsenb 1y R EETEE . . Tehrets o /s« s s o sfoie o6 5w sl s o5 ol s s e sasesessssssss 1
16 514 687 M91 Cap Asseniily BECTEHRETR TG S PN 1 ol dliic o o eloflel o iarsie s o) s el s as, o6 3 ol s (o6 /& ntnia 1
1T 511 366 M1 SERaD, EU G e IRl e e TR eh o o o o: shes v wie: s o olel's rwliaranienslinioes s wie wie o o o o5 e @b wiie 2
18 355 040 X1 B CTEW /e are s RN Tt ek et R e s rol e el o7 2R > < e iele,> 1e)al s aRalel ola niolokoNs i alle; Sleriaialol o 161 5 s mioks 2
19 195 540 M1 LUETHE L SUoles 6 5 0 01 (010 R . L VIR SR e o ol aha e e 4 e et e 2
20 511 367 M91 Filter Assembly, BPUSLCE . - scis s o & o auiimmmes s s 50855 605 86680 660 6o 1
21 363 577 X1 SOTOW . -« v T oia wias i TN T e ol oFh s b el are Be 8 s bieeial e e S el 86 s ) e alE wie 1
22 22 419 X NI ov: Mot ol r SO oo SR . B o e e Ble s o o e e ledl S he e e 4 e e 1
23 509 093 M1 Insert; "Barbed . . ooclofalt¥ole s > o'a s s e S0 GG G5 O A 0 B ¢S 00 0 O 0l G0 £ 0001 O e il
24 511 137 M1 Tiisne . T e (e e L ST LS 4ot hb. 5. sl o e 16 (s valBle: o o & avs) 41 SNe! ohiexaharis) a1w & 16 & 15! & 18 1
25 511 519 M1 Clamp, Hose....... A s R S e S SR 2
26 359 557 X1 N pplion (1588 —F 27Ts [ABEMDADON.. oi.rarsls asrs o o6 8 & o6 §ats 5o s 5 o Bhsie e oo o s o8 1
27 514 550 M1 anel, ACCCHE. . IESTIIEIE . BEMN, « o oic e olic e ae sailes s asesassaseltessssss s 1
28 1 027 434 M91 Spark Plug (MasSSey—FergUSOI) « .. cceeeeeeeseneoasasenanenenenansanenns 1
28 1 503 287 M91 Spark Plug SlEHamp IO e o s ehs « o« & st o oo o olofs sie o i o o) s Serare o sneis s e s ie e oo s e 1
35 353 665 X1 Bollit: ([4 xBT/ FRRENCRHE K. ) < ieis o1 4s oo 16 6 oisi s 0 oL iREs o o o0 o e o oo sigorio 'n o0 X
36 353 754 X iashe e @Y/ AR AR B oK . oo oisiageld sie obe o ois Bioksie & o el ol s e 44 s 8 6 v o Sxald X
37 355 564 X1 FEA (L 2 B (0 (R (570 )k, AR (U, RO SR 0 . . SRR O . 'RSRRR R exal %
38 358 645 X1 NO»* /4 NG HeXMLOCK) oc o o s s+ slo arte s feloittsis s on v o WPt o & s oo o &0 0.0 FeR 55
39 375 107 X1 Nk (EL /AT NING] IHE S ORI, (ol s o) ar oo eiabe o o otoRlele o 2% o lfolO0 . o & iiiwvmon . %
40 (B) 357 346 X1 Bollit (57161 x 374 NCHBHE X LOCK) - . Je .o oleici oo sinie oo ahtia asaosceasos X
41 (C) 353 677 X1 Bolit (5/16) xF3V/ A NOIBHEX )80« o o s o5 v spe s oToMae slote s thovs s 5 5.6 aiensiismsiwremaraone b
42 353 55 X1 Washer 5/ 16 SRIGTE) UM | L 8L 2 e s e le snarels syait¥eTe oo o e o o s sis oo 8w e X
43 (C) 358 646 X1 Nut (B /LGN NCASHEX ) e < (o laThhs e e s M lae i ol e o s a6 00004 4 6.4 .4 dho o o o ko =
44 354 262 X1 Bolt (8/8 X 1-1/2VRNG T HeRmIM. /.0 N oo e s ¥ oo Blhe s o o slalais s 6 ¢ 606 5.0 00 Fadeka b4
45 355 566 X1 Nut' (3781 NG, HeX.l) .. ... ongse g, . .. DB O e o T O Moo o o MW Eue e A0 1 05 b.<

Notes: (A) - Engine and Component Parts are not serviced by Massey Ferguson Inc.
For repairs or replacement please contact your local Tecumseh Dealer

or Distributor.

(B) - Used Machine Serial Number 1446 006 016 and up.
(C) - Used prior to Machine Serial Number 1446 006 016.

Printed in U.S.A. 1st Print

MF 10 GARDEN TRACTOR

651 219 M93 (Issue 1) 11/66




14 INSTRUMENT PANEL AND WIRING

F1193-1

.
N \
.»"'.“‘S,\"%"\“ \
T O .
ey \

S 5 3
S RO
¢ B e RS

~ L

R Sy

2 %
=2k

il
o
7
/-
‘

Sl L

11

A B (S D E F G i
@30 gss gas §4s Eu Em Ew
®u ®43 <8 o5 2
®u ®5n - =i o5
®5 @54

1st Print i 651 219 M93 (Issue 1) 11/66




Ref.
No. Part No.
1 1 026 085 M2
2 512 584 M1
& 512 583 M1
4 511 475 M1
5 (A) 514 151 M91
5 (B) 511 417 M91
6 511 416 M91
7 511 486 M1
8 511 415 M91
9 511 418 M91
10 513 603 M91
14 511 471 M91
12 (C) 514 622 M91
12 (D) 511 476 M1
13 (C) 514 624 M1
13 (D) 511 477 M1
14 511 485 M1
15 511 398 M92
16 511 473 M1
17 1 031 664 M1
18 353 975 X1
19 511 472 M1
20 180 107 M9l
21 22 776 X
22 353 445 X1
23 358 990 X1
24 511 136 M92
25 511 133 M92
26 (E) 514 079 ML
26 (F) 511 426 M91
27 (A) 513 741 M91
27 (B) 511 439 M1
28 512 L77 N
29 359 376 X1
30 353 981 X1
31 (B) 360 371 X1
32 353 445 X1
33 358 990 X1
34 354 120 X1
35 355 734 X1
36 365 617 X1
37 350 040 X1
38 353 665 X1
39 354 241 X1
40 (A) 363 872 X1
41 353 754 X1
42 353 441 X1
43 355 564 X1
44 353 918 X1
45 375 LOT*X1
46 353 791 X1
47 353 677 X1
48 353 678 X1
49 353 681 X1
50 3563 755 X1
51 353 446 X1
52 353 916 X1
531 (D) 358 646 X1
54 (D) 355 565 X1
Notes: (A) - Used
(B) - Used
(C) - Used
(D) - Used
(E) - Used
(F) - Used

Printed in U.S.A.

1st Print MF 10 GARDEN TRACTOR

INSTRUMENT PANEL AND WIRING

Description

Betbiteny (L2 VOIEE):. » o ale s ot elatone avs s oo alayss sl afels ta: 5 mils ollea)ies s bens iasisi b ot alieis fbl5 iets
oy RS R e W R S LT O U DTSR S eyt 1.1 (SR ¥ T S e
PAdPBAGTe Ty (CLAMDE « o o aiats oo shoi6) /e 6106 Oe olel ane 51074 a0 a & 1o Slis w016 oilake (e allenals: 5 51 8
e BB e D SRR SRS SRR S S S AR S
Cable Assembly (Battery to Ground)..........eeeeeeeecononnscnnnnens
CableAssembly (Battery o' Ground)i. : « . s sis s s e e s s s oo s e s sias e siss se
Cablesicsembly (Battery 0 Solenodid)ic.s e .o oueoedsseionsssssiosesss

EOY 0 A (X2 NOLE) ok v ileis o ie oolss snns sals siewes o e s s siesios s enssssssss
Cable Assembly (Solenoid tO GENErator).........ceeeeeeeeeneeaaanans
Cable Assembly (Solenoid to SwWitCh)........coceeeeneseccanacansanas
Cable Assembly (Solenoidl $0 GrOUNA) Si. o b s e ool o siss o 0 s o sfoild o olalelatas
Generator Assembly (Order 1 031 585 M91)(See Page 17)..........u0...
Bracket, Generator MOUNGCHIIG . « o « o akehe «Hele ais oo ale. e s o sighia;lolie o o sEaia"ahsls aushite
Bracket, (Generator MOURBHNE "« . . oo 0 0ls ane aie s ator o w11 v Slisie lo: o Slak BN s o o
Strap, Tension AdJUuSHMEmBEL ol o o oo e e o s 6ol s,ele & s e e s o o, sahe SietsTs »
Strap, TensionwAd IRSEMERE. BB o s s o o ool el s s o spiliie Sxallie o fehes o e lSie oa
Belt, Starter—-GeneTREOL N . cfise o o co oov 2[5 o o lalie oo st o oMb s ohor BEHE 2. a. oo 8 o Pl
Harness Assembly, WRNg, MBI, ..o sipalss sineios Gataohal, « s ovess suaes
Switeh Assembly, STATESRGCEE. © ., .l rm TS Wl IR v . cic e a s s e aie e

LGN ShA GO ol o SR 500, 1) o i D COMURIRRY .1 s (R TR R R G

serew,;’ Termingl, (#8) = B9 XN/ AENINE. | | chehoe e o b s, s s 016 i (o015 Fiela oo s s s 5 8
Noltage Regulator [(LINNGIENNI YL C . 0w oo PRt IIE | . o iovvin s dia b as aia s o aia s

CabhlefAssenbily ., THYOTLLe s abhlfl . o o oo oo s 0% o opliilR e lars o8 & & 6o s oo sq8e s &
CabllePssembilyly Cholce e Ml . . ol s Bl Al oo gt SR, o5’
Pane 1l fAssembly ST NS T UG S e - & ¢ o« a6 s 5006 a6 o0 s [She 0 o 00 o6 adslais s o5 o @l
Pane lVAssenbly . BINSTROMEEIL .« © 5 « o s o v g0 666 o5 onss s oo es o aibiolh s oo s ouslas e
Support Assembly, Instrument Panel (See Item 9, Page 13)...........
Support Assenbly BN STrumenTCNBARE L i ouiiie s o « o s o allils o o0 o s suolalol's s oo & .o a 0 s
BOOil; TermERailet BT [ . . oo siie oo oo AR SR e 05 () s o ot o R
B A O ) T e e el e e el e L AWTIEWC Lo Lo o s alts, 5.0t ohiol s o oinioileyis iauaal o IRRBIeRS (koo o sl .05 ot o 0. &

Serew. (oM /(ONNC D RANIHA. ) o o o oe o oo s o siale o slia b im olnie s s s e e wie oo
Screw (#10 x 1/2" Cross Recess) (Used with Item 27, 511 439 M1).....
Nash IGO0 ) I SIS e s 5 o o & ails 556 s s isgimale o (b e 5] o oL SBliel 4 (o s o) & 01 B1ovia o0 &
INUE R RN e A RPN O, P 0 s e oo o o o oin o e s ol e o iialialiara, ko e, o isy/ollaiel o oo o sraiei e o
N (G O G B H SO AN R IRE (& oiie s /o o1 5 s)5) #0005 ehe b e o el Mhahs (6115 15 oiis o Bk o & 557 8 908 w1
Screw (#12) VI NG RS Hdl, SUtd. N e ool 5 os ot abhs s ayel oo wleis o s are st
Nut: (#12 NC, "LOCRIE U - . v siis 5 s 5 Sleln atiaimlellelalintin: Alinte (o s 51re Sytm o ia. s orm oie +iioca
Screw (84S = NVSLENCIINEOCI) S Marls o vl e Rt lohe otetets il st sraints e ks a )5 3 5 wtre
BOLt (174 x " 1/ZEENE T HEOX ) %t o1 w o ot o oo alinge et R o o dagilRe o ot Lorts s foral s s fo o wiie wiale
Bolt (1L/4 x '5/81 INE, (CHLY ) « etsie s s oo sioaR O RRE I |, oo s 560 o os s 018 6
Bolt | (/4 x ‘71 NG, yCary. ).« 885 Lo o SRR . .« <lx o o o e aas o =
Washer (@74t BLEEYS 55 s v e e St g e R . o's ovs oo due s o 5 o1 o
Washe T (/41 OCK )\« i« v is s ois sis oletoio R R R I | o s o o) o s e e 810 s ol 6 60
Nuits ((L/4BNNE, Hex.) Siv o o o oo aifile . R0 RS | L e see e e e
Nt 15/ NE S SHEX . ) olls 56 o5 <ot v nlaile s SRR UNS RN | | | e eeeae e
NEN G/ AUENC N HaAEEHE X . )l < opials ps ORI e (ore ste e aois o b 0% o0o » o000 8 e s
Bolktm(5/168 <0578 NI enc: SHRPIEINC 8, 80 Ll L, e o oia el s s e oo e 6 e et
Bo Rt (5716883 /IR BNCIIIHe st Yot o S i G Cle i aaii s s 56 4o eie e e s e e e e e e
Boltl (51607 RN RO ot ) b ale e o fle o felolia S atelala osle s st o (s o0 s 005 & i et ol 8 e
Bolt, ((5/16%st T IWATENG , HOX o )lersioie e o sisls sion ololaaaie s oisiss s snssonss
Washer (S7MIIORERARREHIIS S oo oo abalols « o 55 5 in 5iva fsie 5 5 5is 06 5 & & R A S et b ESNE R
Dl (G UEN TEEER] S oo n b 0B 6 e 0o Rt L SR SR R T S SR
Nt G 0 N T e )l e e e 1ol 5 an o a2 = a1 o ol ororer 5 fa. 4Loi'e ©1m 0 e s i o o'n o0 ois o e ol oo b e
Nuit (GG NG THE X RTIOCIE M« iehols wisis <« o o 15 ollats s s/ iois 1o Ss o ot s o hohs & s 418 4188
Nut (5/16" NC, Hex.)(Used with Item 12, 511 476 ML).....c00vuuunnn.

late production Machines.

early production Machines.

Machine Serial Number 1446 006 016 and up.
prior to Machine Serial Number 1446 006 016.
Machine Serial Number 1446 006 134 and up.
prior to Machine Serial Number 1446 006 134.

651 219 M93 (Issue 1)

No.

15

Req.

e

DN b R NN N e e e

MM M M M M OM M M M M MM MMM MMM NN N M MNN

11/66




STARTER/GENERATOR ASSEMBLY

16

651 219 M93 (Issue 1) 11/66

1st Print




Ref.
No. Part No.
j 4 1 031 585 M91
2 1 023 755 M91
3 1 750 394 M1
4 832 210 M1
<) 1 016 853 M1
6 1 023 757 M9l
7 363 491 X1
8 375 142 X1
9 357 516 X1
10 1 023 758 M91
11
12
13 363 491 X1
14 375 142 X1
15 357 516 X1
16 1 031 671 M91
17 1 028 573 M1
18 1 009 707 M1
19 22 343 X
20 195 441 M1
21 1 031 675 M91
22 1 031 676 M91
23 1 509 757 M1
24 1 032 397 M91
25 1 750 480 M1l
26 353 754 X1
27 375 142 X1
28 357 516 X1
29 1 031 677 M1
30 1 009 701 M1
31 353 754 X1
32 375 142 X1
33 357 516 X1
34 363 710 X1
35 1 031 668 M91
36 355 465 X1
37 1 028 897 Ml
38 1 022 316 M1
39 1 750 505 M1
40 834 015 M1
41 1 028 898 M1
42 1 031 678 M1
43 1 750 396 M1
44 1 509 764 M1
45 353 446 X1
50 1 032 014 M1
51 355 330 X1
52 1 006 935 M1
Printed in U.S.A.

STARTER/GENERATOR ASSEMBLY

Description

Starter/Generator Assembly..................
Head Assembly, Commutator End.............
BRI DOWEL, . .. .5 vnenmes samaioss v s basswas
BEAT ITE NI, . Lo 56 e s e eie 3 e 3 s el e 4
Ring, ReTainings. ... .ccco0neeenooecssnes
Holder Assembly, Brush (Grounded)..........
Screw (#12 x 5/8" NC, Rd. Hd.)..........
Washer (#12 LOCK) ......ivveunnennnnnenn
Nutli(#12 NCERHSIOIIR. . . . o o oo ot o0 s o s o sl
Holder Assembly, Brush (Insulated)........
Bushing:, . SIS Cpaiio, M . w'sie o o5 oo SR,
IEnsulator i, foie SO T i o s ae s s ot et
Sefew (#12 x 5/8VNCE Rd, Hd.) .. - o oroms
Washer (#12LOCK). . . uloticieenen ool oes oo
Nut (HL2UNOT HEX ) c il s s6 s o 5ot s o s BBs 6
Brush. AssemlSliyie. [ TRNE JB L 0G L e sie e ol s es e s
AW, BrUsh. LT i, . s b e e o s e e el
Spring., ArW BEUWSHG .o b s sl o s s o5 e
Screw (#6 x 5/16" NC, Rd. Hd.)............
WashHeE " (@6 Li0CK) : . .. i v de oo ioin cienios os o slite
(6o 11 oLl LA T b R RO S SR
Godl, HicA NEMBEL) M. o o Bt v e oo vieie ooy
Ensul aBoTRCoITIRE. o o . o8 H e s i s e s e e e
Terminal Assembly, Field Stud.............

Bushing, Stud (Order 1 032 397 M91)...

NWAashomiETTINeS. 8, . . o480 . R b s e RS
Washer  (H#12 LOCK)R . cod'c o oieios onnseoeesisosses
NG (R NG O R S R e s i s a1 sos a7
Skud, CATmatut e Rerminal C L o e e ses
B USRI o e fos e alle = o) o s oie s 6 500 6 e b0 80
LT SRS S R AP
Washer (#12 LOCK) .....couoeereenenenonennns
NG S A2 MNEIMBHETC. )| . o v st ohsie s« o5 ¢ 50 o sible o6 5 o
Senew, NPollERShoe. . W BTk . el s s
Armature P ASSEmMBLY . . coh o v vneeooos aaiesenis
Key ;oM WOOABEEE. J5NH0 o . o8 eie oo o oo s sltate s rote alsks
PLALCERR eitaifert . 0l o ofe o e s o o R oo
FErgaEi i B G - SRy SR s SR T it
GASKESE PR TOMNG . o5 B ele. o o legioisds is: i e ¢ /ol sloite olehans
Bearanegi S Balilerln, o, e, IR, L s
Collar, Drive ENAd SPACEY .l .. ¢ « e o sieeooos
Prame, Drive-BEnd. . . .ue ki v o s o0 g sloe s
Rin, " DOWEIL ) sl ooie s o o Rl RO oot S
Bolt, Thru (5/16 x 7-7/8" NC, Hex.).......
Washer (5/16" Lock) '8 Suitem ot Sclgisit

Pulley . DIAVO:: v o . o sl o o e srens (o) s ain mls ool
Washent (3 AR ARIINRE 4 & afs s o wmihe s ors & iaveroaslBs Bis
Nat, Pulley Retaindmg. . .. ... oo s olo oiatsie e oiile

1st Print MF 10 GARDEN TRACTOR

17

I I R e O I e e I I I e e I N N e e e N I e NI T N N N B e o B o B S S S I Sy Sy S s S

(=

651 219 M93 (Issue 1) 11/66




HOOD, GRILLE, STEP PLATES, FENDERS AND SEAT

18

F1163-2

ST 22
> 0 ©
L
o 0 ©
[— N

- <

Yo 6

2939
om0 0©
("r] w
A3 o™
Ommm ©

651 219 M93 (Issue 1) 11/66

1st Print




Z =
oo
D

© 0O U AWM

10
11
12
13
14
15
16 (A)
17 (B)
18
19
20

22
23
24
25
26
27

30
31

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

Notes:

Part No.

513
Sk
359
514
514
511
513
511
511
511
511
511
511
511
511
514
511
511
511
511

514
511
511
511
511
511

512
032

196
195
353
354
353
353
353
363
353
353
355
353
364
364
364
832
353
358
355
353
365

@) -
(BYY =

614
430
530
292
565
530
613
423
421
399
400
405
406
407
408
626
576
811
809
975

232
445
453
454
451
381

606
017

013
256
445
120
666
667
668
332
754
441
564
677
954
534
959
035
755
646
565
896
617

HOOD, GRILLE, STEP PLATES, FENDERS AND SEAT 19
No.
Description Req.

M1 Cap;» HO0d (PLABTIC) I olsiiis o isic iy aiatowe o nls wiel 5o she shera sye 'sie s 16 o e le] sbe o ars siia o010 1
M91 CaprrHood AT mEnum= (O rde r 5L 3G A ML) el herore. siois s simhoche sraioteromsie otamn ot 1
X1 Screw (1/2" — 12, CroSS RECESS) . e et eueeeeeesneenseseesessassnananss 4
M91 HOOASASSEWMBI Y <« cv i 2l cliaie ale £ 6305 316 s i0's Gesaie 5 B A8 5 5 RS T LaE s B e il
M91 Rod, HOOH SUDDOPL. . . ox o fiah oy s s s o als sis s s e s ol oisis s s o bress siaessm e ss 1
M1 Rod, Hood Support (Order 514 565 MI1) . .ueeeeeeeeeeeeeeeoennanonnnns i
M1 Cowl, Instrument Panell (PEASTIC) i - v oo sis slo ton s ais s s s o s eis o/s s s a8 s aiais e 1
M1 Cowl, Instrument Panel (Aluminum)(Order 513 613 M1)....euoveueenennn 1
M91 Greille NASSOIhIy die o oo iaNtels s o ke lsie s 517 o (Ol ot N BRI | 100, | oL e alie) hotalte) oteiiel o o) e 1k
M91 Plate ‘Assembly, Step (REZHE)E oo« oois oot oL . aie ihors o 5 o' eis o 6 6 8l st os s 1
M91 Plate Assembly, StepP (LeFt) ....cucereeeeeoncncecceccancoccocnsonanss 1
M1 Bracket, Plate Mountingll(Righ tRET Onib)itih s e - sis sic oo s 55 s/ s i e s es s se 1
M1 Bracket, Plate Mountingt (BEEL FroRbf)fk .. ol s « oo oo soiow e nn s sisse 1
M1 Bracket, Plate Mounting (Right Rear)........ B TR 2 e 3 8 il 1
M1 Bracket, /Plate Mounting JMLef T Rear )il ...« de . e okelifs’s <'de sieio s siososs i
M91 Guard Assembily., Bolilcyai . . . . 858 . . oo PR AL N TR i e e ae s 1
M91 GuardeAssembliys Puliley:. SSSSuE . o5 SV . . FO SN N IR - e o e e 1
M1 Shitle T #ile o IRHENE ) - oot bl s oo il s ol T s oo os o o N DO s sic oo s 1
M1 101 Uepl Lo LA 6= T2 (G e ) JORRL 4007, o1 SR ORI 1 . SRR oS 1
M1 Moulding #Sfiield. . ... SERSEEEL. . i s e I e e e 9
M9l e nde g ASSenhIEIIEINR . i 0. LI . ot Sl R i e RN, L e L
M91 IPlat eSSBS S Al ol lallreis s oo sils <heis,s o6 o olalausieTBale ahons o5 oisle s 5 s & ool o s ois s il
M1 Hinge:, (S aMMEREEORE /0 o oo oo oiage o s i ole s ot o olilans sus S s oo o T RaS 5s 8w 86 1
M1 Hinge, Seat (Left)....... 5 Cacha o D DI I, 0 0 BB 0 D THAA B o o S S G 1
M1 R g S T D R Mo e fei/ol e ol s o a1 lio ot 91ce) o) HBHBNETETS: oo sitelalie) sl s alfei 4 toln (BLe alia wie s (oile 1 2
M1 LoCk, NG ONMBC AT IR | (b ohohe . oxs o ot o o) o TORERITNG o\ oburio oliate 'os b olis wial o o flls s wia o0 1
M91 SlRa R ANSE T TG 0 B 6 i o DI 8 O B R . S T S PR s 1l
M91 CushiionSASEEMbT yIIESEWEIMICI o « i « o « <is oo s oi0 a0 she! olistolots musi ofel oo o 'sis isiler b o s v 1
M1 SO s BTN PN ORI IR oM s o o & a ia b 1o s ool o o BB a0 8 e ey e 8 e 8 s 6 e X
M1 N e e lioks T e iRl ot = teNe teRatw Te L e Te oERAOBa s ¢ &' s/a.6 a4 &1iei o s lalaiiel aiellonel siishia aie: o ol s=ors. siwas ol & w s o X
X1 ashe R (IO Gk NI (N c S PTIION | o oo elsie sis oo oo aloft wrelsiie & o5 616 s e b6 s ot 6 X
X1 N GOEORNG I e IR0 e garte TN (L. 0. o s iale orionels] o tons myeioiiei s ol e a o wie siie & i s a6 s X
X1 Bo At IS/ ¥ N5 A8 SURN G E i) ol oV PR Y o e oo e ot o n o50h ol o161 3 560 61 6 ‘aie 56 2 1ol w0 @ X
X1 B ol (I Aty AUMNG X . )ie os 1o 5 e SNa B £s) e oire: o /oi s 'aie w18 & 5 8/ 5 e 7w 8 Te 6 w68 %
X1 Bolitl (174 " x "7/ S NNC REHOD I I I LI, PR | o aie wier aioalets oo ls o o o o aio s o0 os s oo X
X1 Washer (1742 ESpecial) e e s oo cisssie S 00 00 B 8 D I S B IO B T X
X1 ey ML ST F ) IR ) iy S5 oo S iy S P e e s e X
X1 Washer (/4" OCED. oo s i kelakele o) taie, o ohaiere st aleke ol saus o: 0! & Lo s o isiare o e ml sinio & be
X1 Nut @ /A"SNCIBEET ) .« o b 1oastaliils e fo s ons o JRRE ol oy oS % 1o fipa e - oitelts e iotelieliote o Ghatbi X
X1 Boli, (5716855741 INC, HEX o) Bt e orilioiei s ot o ool o Me 1o o oimle, oto ol 0o ool o1 s wxis e o X
X1 Bolit (57 oW/ 8 NG, REABT) ots il oo sisaetive <R 2l akaieh, At - e s X
X1 Bolit (576N IIINNC N Carrh)ies ol ool o S e o wre SUERE I o N o T . o MR, & %
X1 Bolit 4(5/16 x 2=1/21 NC, (CATT <) v o /s s civioinis v e e sbloiohe ol PO, N, L X
M1 Washer (5/16" Flat,; ySpecial)ic...ccoesm . e S s sen o S lals ae. oS s e s x
X1 UmTinem (S TE TG T G T SRR YR SR R RSP SN S I X
X1 Nut (5716 eNC, HeX: LOCK)sisicoveeses o d RN lar et ot e P LSNP R Sl e - avieie X
X1 NUuER S/ 16BN HEX . ) oo o o vain sheaie s o s el kor s hetiehetaisb et sb itk No R Ko et ORts Foltet s otis: fa-0] s X
bl BOISERES7/ S R NBEIENE 5 (HE XK. )is o's o 20508 ¢ e oie s e s oo sio o T ELORE: o 0 O e R X
X1 Nut and Lock Washer Assembly (#12 NC)........ R Al e BY.c oca: Be: 5 3 X

Used Machine Serial Number 1446 006 016 and up.
Used prior to Machine Serial Number 1446 006 016.

Printed in U.S.A.

1st Print MF 10 GARDEN TRACTOR 651 219 M93 (Issue 1) 11/66




ATTACHMENT CLUTCH AND DRIVE

Serial Number 1446 006 016 and up.

20
F1337
A
g4
<52
®53
1st Print

B

@51
©52
®53

€ D E E
?49 ? 50 ? 54 Wﬁﬁ
@3l =51 g58

oh2. 550
®53 ®53

Prior to Machine Serial Number 1446 006 016.

651 219 M93 (Issue 1) 11/66




13 (4)
14 (B)
15 (B)
16 (A)

45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

Notes:

Part No.

514
514
511
831
511
353
511
511
511
353
514
514
514
511
365
511
511
511
513
514
353
354

514
365
831
195
365
511
353
511
360
511
515
514

13
354
365
364
353
353
353
353
355
353
353
353
353
364
355

558
556
274
229
300
758
451
627
326
438
248
208
561
324
355
630
329
338
453
603
753
039

959
356
529
321
322
306
743
316
565
304
165
132

811
055
415
534
679
681
755
446
565
538
898
756
434
189
566

(A) - Used
(B) - Used

Printed in U.S.A.

M91
M91
M91

M91
X1
M1
M1
M1
X1
M1

M91
M1
X1
M1
M1
M1
M1
M1
X1
X1

M91
X1
M1
M1
X1
M91
X1
M1
X1
M1
M1
M1

X

X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1

ATTACHMENT CLUTCH AND DRIVE

Description

Pedal Assembly, ClutelTie.c. ..ot ecoisseadhi.

Arm Assembly, Idler (Incl.

Pedal Assembly, Clutch.. .M . oot ., . .0
PO . o < o ansie s 515 mie Sudl ol o o e

Bushing,
Bracket Assembly,

Washer (L/2' AT « o o oo oo ool o Beensneens
Ringy Betadndmge - gf . « o e areiee s s omkes s s oiss s

71 L R R R S SR
[BElgbitkaaeianiisraietsio e e als & 53 5lels oionslions whirenslile s
Nut (1/2%SNRsuHal T Hex M) SO e ismse o, 5 o 5
Tab, SDEINE . oo e eead et DOl sl s

Pulley,
Guide,

Spring, Clutch Return....
Latch Assembly, Clutch...

Latch, Clutch
Lateh. .. .o oo
Retainding. . .. K ..o
Latch

Bushing,
Ring,
Spring,

Latch, Actuator.«.i....e.
Bushing, Latch (.3508x 870016 a7 /300000, o Wil . o s oo ele o os wis o s s o
Rod, Latch Connecting....
Washer (#10 Flat)........
Cotter Pin (1/16 x 3/8'").

Bracket,
Bushing,
Bearing,

Plvat . . s« o v
Bracket.......%.
Needle..........

Seal It TUPRIRIIT, -« & o s oo oh o SRR s ML ool s o o5 75 s o s @ oo oMl s 5 o o wiolike 5 @

Washer,

THENST . Fh. o oo ol o
Pulley Assembly,

Shaft, Mower Drive.......
Key (3/16" Sq. x 3/4%) .

Spring,

Mower Drive......

"S" Hook, Spring.........
"y" Belt, P.T.0. Drive...

MOWEE DT ANV.E S5 i r lahe - enar o TRORRIR R ok o = oi & 4151 's o6 o ol o 200 oheg) o118
Screw (5/16 x 3/8" NC, Sq. Hd. Cup Pt.

Grease Fitting (1/4" - 28 Tapered) (Straight)...........cccvuvuuuennn.
/8 .x 1/21) . .
BY/BURNE ;) CRIET: . Yhors e koo sle et VM .o B BB Lo 0L
10 ONE Caryls) e R MR N e o e o Ksiece o s ks

Cotter Pin
Bolt (5/16
Bolt (5/16
Bolt (5/16
Bolt (5/16

Washer (5/16" Flat)

X
X
X
X

1" NC, Hex.)

I T AN S H e s e e TRt 0 . 1 sos oo n e oo O iy o

Washer (5/16" Lock)......
Nut" (5/16!" NG, Hex.)www::
Bolt (3/8 x 1" NF, Hex.).
Boiltt (378 x B=0i/41 NC, HEX: Yl s o= add PR, | 5 55 o s oiw o os o siossasis
Washer (3/8" Flat).......
Washer (3/8" Lock).......
Nut B/ SIENE NISpecilal (GORECAY .« - /o) - o=~ lols o 5875 o0 o 00 510 e oo ams anoons
Nut "(3/8% NG, 'HeX.)leio s

Machine Serial Number 1446 006 016 and up.
prior to Machine Serial Number 1446 006 016.

1st Print

MF 10 GARDEN TRACTOR

I T R B e I = Sy . J S

HEENDENDNDDNDDNNDH

MM MM MM MM MMM MM NN

651 219 M93 (Issue 1) 11/66




MF 610 ROTARY MOWER, 42"

F1160—2
A

1st Print 651 219 M93 (Issue 1) 11/66




MF 610 ROTARY MOWER, 42" 23
Ref. No.
No. Part No. Description Req.
i 511 270 M91 Base ABSembily,; EMOWET: o/ tlee oleiats Slionskeis st srorel o s ehelions olleisie wiiers ione s Honsleietis s o isle 1
2 511 282 M91 Gear Box ASSembly (See Page 250 . oo soists s oo aie dios st alenie s sio s cibdas 1
3 511 306 M91 Pudile S ASSembilyi,: SGEAE BOX < cic e e s sis w5 s o5 515516 5s/8 6. alel s lin sie o ot o e eseiors o s oibelb 2
4 2 951 X Koy (8716 X /4N WoOHTUEE) oia «vslansis s s tss o8 sis 6i0l's a6 & atle s 1e sis s SBE aiaisr o ok eis 2
S 514 575 M1 Shtielid s BeA DEANEG s55 o it miels e snal s iorerass o o o5 50i0n ool anel sex a enialleTiosls ioc 6 ol 1o s foite o K arta 1
6 514 533 M91 Shield Assembiliy. SBe Lt N(HEED) olel - oo wie s ae st mimare s 55 5its Ghsia wiainl e midie a 5rerse brs,d 1
7 514 535 M91 Shield Assembly, Belt (RIZHE) .t ..o eonsnsonnesanionsissesssnisnesssss i
8 511 296 M91 ArmwAssenbilyseRallericr ot oo shraia datoie st B L L e e o1 o o o SR 1
9 511 302 M1 Springlo EdleR AT, o o/aie oior'sis o s Txsio s o s v s i soeiogei s s o 5 kaeaags. = fodiT o s o S eaitle %
10 353 756 X1 Washer (3/8" Flat)............ ol AR P S e T T 2
1l 511 216 M1 1ot ISh ob U oS B S G T S R SRR - S LR DR RGBT T S 1
12 511 450 M1 EALe®, SMOWE TS oiolviclelaic it cis oy s o oleio a2 o) s anizie st aliel ssi's Sile) salihior o/ oo ShoNeTRREERE IO . /. 2
13 365 599 X1 Spacer, [diler (438 X 750 X 5/432Y) 0t cic e o aie s oo atle e ol s oue o oie ome oia 5o 1
14 511 306 M91 Pulley Assembly, Biliade! DriVe . dt% o s . oo s simdl e s als ofisie s wie o o os oo o0 3
15 511 275 M1 "V Belit ) ‘Mower- BilladeriDriver. . S, . o0 L8 0 B E L aeae 1
20 511 321 M1 Shafit, Mower | Bllade il . L. o o the .o OB 0 o s 6o R (als (v ) o ors e 3 3
21 360 565 X1 Key (3/16" Sq. X 3/4M) e v ormtesinenonos T P DN 3
22 511 283 M1 Housang:, ISHafis torcIRITOr o s arslel MR S MR R o oo s i L L ee uie: e e e 3
23 833 411 M1 Beardmio B Al s o AR IO, . R T o cie i s e sl Re e e s e e e s e 3
24 22 042 X Ring, ‘Shapl (BXEermal) oW, . o8 M. M Bl 8 o eieane oo o ol s o e sl s fare i sis s s 3
25 365 358 X1 Rimg, Snab i EInte i) b e I L d i L e aeieie e oe h e e ot et 3
26 833 846 M1 Bear g N E E R e s 5ol s /ove 5 e VAR, & o & (ué ot 5ol 56 el 8l ool s & failad 3
27 195 908 M1 Seal QIR RN IS - 1o /e e 1 5e oirian e aga koS o (o o o & et sha T le e e 4 e 3
28 512 354 M1 Def LEGHOR,  GEASGRIERET. . . o0 o5 s orsishs s s s o o Mte aUBT & o o o o oin oi/e sials o s sioie s oieis e 3
29 511 351 M2 WashorsiESTTarbbERNtIN. . . .. 0 ekl s SIS e e e e 6
30 511 344 M1 WA S et R e e SR o Sle s Sis aielishie chelet et imbiel el SWeuaRo B | Lo &iaie o oniot o o wror o1 8 a6 6 6
31 511 284 M1 BT I E G e e RS R e S I 3
32 833 073 M1 SIS | 56 5000010 A0 B10/0 156 0.0 00k 0 oo o et B R 6
33 511 350 M1 X s s S Y e S I o e R TR o 5 B S R U 3
34 353 693 X1 BOARA (3 / B ISl A SN G S N HE R, 1) lisl & rer s Hos o ikt e S % 6 sis 6w awsmss 3
40 511 307 M1 JEGIOEE » IDEET iz bl 00 8550 15 6 610 0 o100 RO A R T K o - W s A S 1
41 511 318 M1 1250, IRETINENE c oo A ot 00 0 0 0 G Ot NSRS |+ g e R il
42 354 059 X1 Coit tes@ PRI BRI YT S o os 6 i e oo oo ARG | Lot Lt a e i eie e s s e 2
43 (A) 514 419 M91 RoilerSASSemLyEMRE AN« oie o/s o ors s s o s o ves OERETERE o 410 65558 515 w16 e oot 5 0 ole e il
44 (A) 514 422 M1 SR AT R SICTEREIRIC 12 2] e o0 5531 e isi s s aite wume oo BRI L s anelatohe e asis o) s 5 5 wrel's 2
45 (A) 511 2793 M1 PUDDAR NGB IO s1c o c o ls o5 5 o 406 0 5515 5905 oo 5.5 Dreis o I, Loim sheoanl ol alalies 4 e S 2
46 (A) 365 718 X1 Serew (/40 37811 INE, Cupi Pl. ‘SEE) . o oo dls ieiolals sl ts ses e s o s s G 06 2
47 (A) 834 036 M1 I 23e ) oo e L e R 50 00 & o o o A T 2
48 (A) 834 037 M1 Braeckeit), Pllangel, BEArdng. . . : s s eie s e otaberelil o o s s e e s e e 4
49 (A) 365 71% X1 Serew (G174 % [T/ 8 STOCK) 1aia s .~ wio s o oo rore e aBns koML | ity s e L st e s 4
50 (B) 511 289 M91 RolilerNAEsembilye SR e a st o R e ol e ot e e s oloie o sl 1
51 (B) 511 647 M91 Arm: ASSEmbILy ., ROTIHEOF .. s o vieieis)sish sheieiolatorishorons iaRIB NI ol s la1is ) o (616 5o us o s a1 5 16 o e 2
52 (B) 833 842 M1 BUSTAREICE <o o SiDlalals She oial ohona ionefal oIS RO RS M OUU NSO (V08 (o LR 1ol s oo s 1
53 (B) 13 811 X Grease Fitting (1/4" - 28 ST )e - sttt R RNl 5. 8 L e o ol o e s 2
54 (B) 353 758 X1 Washer (1/2" Flat)..... atiel sl siie siimleNale etis heiie oL RRRSRURCHOMNRMRBEL. 1y & o) o s/is) oo & s & %18 8 505 & 4
55 (B) 354 059 X1 Cotter Pin, (L/8 % 1™ . it o eroie s oin oo Bl T X s % & ol e v e s 6 2
60 365 737 X1 Serew (#10 x 1-1/2" Hex. Hd. Tapping LOCKYI =T . .« o oo cieccosenssssss %
61 353 753 X1 Washer (#10 Flat)........ ST e A L R S, x
62 353 743 X1 Serew (6716 x 3/8" NC, Sq. Hd. CUD PHEESET)l: o o eeitie oo s oo oo e ennens b4
63 353 679 X1 BOTE (5165 2 INCHL HEX . Die oo s iw siste sre oJIB  siels ol s o 6 o 6 boibewers (0 A0 IO O OG G X
64 3563 755 X1 Washer (54161 RRG) S oo o eisre oo brolom oue o IS b . el f 0 o 0 3 o S o X
65 353 446 X1 Washe (S 6 oe T R e ot e s T e o e v se s vitmie o asas X
66 355 565 X1 Nut (5/16" NC, HEX.) .o en e soonsonnns 5 i s O S S S P A X
67 353 693 X1 Bolt (3/8 x 1-1/4" NC, Hex.)se s inss e 5 om0 i ot SRR %
68 363 770 Xl Bolt (378 x| 1I=B/ai NG, NI o )l s e s o os el e S iets « 5 5 o s ol o se s sis 55 ot X
69 363 905 X1 Bolt (3/8 x 1-3/4NENC I HE® ) e <he ers s s - O D O O ONOTG D o T IR S X
70 353 434 X1 Washer (3/8'" LOC)iv .« s aoss e e fore R B . i e w5 o o 10 o Nelsdas X
71 355 566 X1 Nut (B/8" NC, 'HEX. ) o o oio o oo ciaiaioieo s 6o e caonc i i o L PR x
Notes: (A) - Used Serial Number 1446 800 001 and up.
(B) - Used Non-Serial Number Machines.
Printed in U.S.A. 1st Print MF 10 GARDEN TRACTOR 651 219 M93 (Issue 1) 11/66




MOWER GEAR BOX ASSEMBLY

24

F1158—1

651 219 M93 (Issue 1) 11/66

1st Print




Ref.
No. Part No.
511 282 M91
1 1 031 587 M1
2 1 031 589 M1
3 833 383 M1
4 1 031 588 M1
5 833 905 M1
6 1 031 591 M91
7 833 912 M1
8 1 031 590 M1
9 1 031 592 M1
10 833 911 M1
131 353 254 X1
12 833 905 M1
13 1 031 588 M1
14 352 980 X1
15 1 031 593 M1
16 1 031 594 M1
17 355 862 X1
18 353 669 X1

Printed in U.S.A.

MOWER GEAR BOX ASSEMBLY

GearpBoxwASSembliy: IMOWENEIL et (b o 5iele oiels fexalolls mietoris aksilakels soi Siiosie) ol & eriopaiiee o &
Housing, Gear Box

Shaft,

Qe T S CONCIR e e RS ol oo diasole ¥ ula) ROIONS RS (o oliou ol 6,10 Briar olian rojis) aabenalerei s1 ol 4 (oie
DU 5o oha Siole a5 s o wue 816 4 ol S0l Se AR R A Nsr 3rean) 310 orter o NI ol e PRI G LG iy e
L S R R SR T RSP o ey ST
SHAD, BEarInE IRCEATNINE. - o vo wvmdl & albin e avwions B s o = 2in o i s e i s 0 s
Bedeing, EOPUE SIEE 05 5o c o050 e 00 o0 bt 3he 50 6 e, 5 et 5 08 0 402 56 5 50 s bis k6 a
BeRe il (P RIS BB . - & o v o' o oin o alls diare e s s Siale e s el 8 a5 eie 5.0 % e ¥ w6 d
SR NEHO AR IR TYOT0 (L. .o & s dbelioiyakelobens o e sl slorlo e o o)l & touar s o o sl ainive loire
IOU SRS ORI (5112 s /o o ol's] & ot aliellal Slysl ol 51 2] ohis o s1jei 6 41 S 8 5 6 ShmLe Wi
Gasket, Cover
Screw (#10 - 24 x 1/2" Rd. Hd.)
Bolt (1/4 x 1" NC, Hex.)

Gear,
Cover
Shaft,
Seal,
Ring,
Gear,
Ring,
Cover,

1st Print

Description

MF 10 GARDEN TRACTOR

OEEPIEL o4 ¢ oo e i oo el shais oot o s ate wiie el a17as w51 815 @ e S S e Ak, a 1o 5 e el e
BeBua gl N OEGPIESSRAEE S o ol 0t tie o oleiaiins siolsleh onsiionalisiis otkodmiicnise: ros ko sute; akbomie: o
Bevel N (220 TeobRIE . . o rsiiie s o seie slrs o o siel slteiike sisie e ahe s ols aue 516
Bearrey, S Owbpuit SRt o Ll dioie s wis aliierelietope o 5is wls. s Silofiel & 81 et e oo slisiia; 9o
SRS MBI = <k aho she 55 o0k <o Wa S8 S0 8 inile 515 5, 8 bk § BT lAbd muisin kedlele: o s ale

25

I e R e N B e I e e I e I I I

651 219 M93 (Issue 1) 11/66



MOWER ATTACHING PARTS

26

)

)
KEEP HANDS AND FEET
FROM UNDER MOWER

\

21

i 2
83 o2
<28
® 29

§ 25

F1161—2

/7 \M\H\\ . ..ul \
\W&&&“\ :u\\

\ R

o

IR

Gl V) LT
Nu.\.?.n foaeid
\
Srroszs)

651 219 M93 (Issue 1) 11/66

1st Print




Ref.
No. Part No.
il 511 301 M91
2 511 300 M91
3 514 559 M1
4 365 402 X1
5 80 027 M1
10 511 281 M91
1 511 311 M1
12 511 303 M1
13 831 130 M1
14 354 039 X1
15 195 215 M1
16 831 718 M1
il 365 402 X1
18 353 438 X1
20 511 277 M2
21 511 642 M1
25 365 677 X1
26 353 693 X1
27 353 756 X1
28 353 434 X1
29 355 566 X1
30 364 189 X1

Printed in U.S.A.

MOWER ATTACHING PARTS

Description

Bracket Assembly, Hanger (Left).........
Bracket Assembly, Hanger (Right)........
Arm, Mower 1O HRAZET. .. ccocsesninossceass
Pinj InternalSHAdr@(2-15/16") e secnen

Spacer

B /8 xR /8 X 5/16"M)e + < s o voicaro s uofl

Briacket Assembly, MOWEI. .. .o s s s so ool

Latch,

MOWET o/ e s 'a) e ‘sl alial o o)l si\'et ahiai slialle oiio ioite MY e o

SprAngiaSATER . S e ool it sl s onsilers s lihs o o
Pin, Clevis (174 x 1-L/06") .0 s cors e .
Cotter Pin (1716 %= 1/2W) Sge ool o2 . o .

Pin, Clevis#(l/2 x 1-17/32i0).fs 482 . <. .
Pim, HaiBEBG2E057/16) . o\ v 5 s e e el . o .
NutaA @/ 21" INFER HeX: )o oo o v v oo o o olbele o8 o < s«

"V" Belt, P.T.0. Drive to Mower Gear Box

Label,

Mower SaLet e oo o oisem e e At o oo

Bolt (378 x 1 NF, HeX.).isavess Mo ron
Bolt (3/8 x 1=1/4" NG, Hex )i . 8. &

Washer
Washer

(B8 BLATY e o e e 2o N
@B/ LOCK)iire: s .o o sielihe o ohofietas ass: dLefare

Nut (3/81.NC, HEXe) e .o oo o omsiiohe ois oo o
Nut (3/8W"NF, Conical SpeGial)ic::s-«.q .

1st Print

MF 10 GARDEN TRACTOR

N NN

DN NN

)

N

MM MM N M

651 219 M93 (Issue 1) 11/66



28 MF 620 SNOW THROWER
F1326

B © D

jas ﬁ47 fa Jas

®46 <50 <50 <50

2 TURNS

[

XPI)ITED

MASSEY-FERGUSON !

lst Print 651 219 M93 (Issue 1) 11/66




Ref.
No.

OO0 O d WN -

HoHH R
Qb WN - O

1

18

19 (A)
(B)

20

21 (C)

23
24

26
27

29
30
31
32
33
34
35
36
37

39
40
41
42

44
45
46
47
49
50
51

Notes:

Part No.

032
024
024
032
024
024
032
032
024
032
032
353
358
1 024

o e e e e e

354
024
1 024
1 032
840
GH 3
000
033
024
024
365
024
1 024
354
355

1 024
364
353
024
1 032
13
353
358

fay

[

-}

=

1 029
353
353
355
196
196

364
358
353
353
364
353
355

(a) -
(c) -

815
501
519
829
521
528
830
816
526
817
818
756
647
502

129
505
506
819
373
870
720
675
504
512
332
511
503
276
637
513
095
665
528
830
811
665
645

744
677
446
565
364
355

942
645
687
676
352
446
565

To be made from Reel Stock.

MI1
M1
M1
M9l
M1
M1
M1
M1
M1
M1
M1
X1
X1
M91

X1
M1
M1
M91
M91

M1
M1
M1
M91
X1
M91
M91
X1
X1
M1
X1
X1
M1
M1
X
X1
X1

M1
X1
X1
X1
M1
M1

X1
X1
X1
X1
X1
X1
X1

Header
Blade,
Shoe,

Chute Assembly

Deflec
Washer
Washer

Cable,
Eyebol
Washer,
Washer
Nut (3

Bearin

Sprock
Spacer,

Chai

Link,

Link,

Sprock
Plug,
Bracke

Bolt,

Washer,

Guard,

Bolt (
Washer
Washer
Grease
Bolt (
Nut (1

Guard,
Bolt (
Washer
Nut (5
Decal,

Bolt (
Nut (1
Bolt (
Bolt (
Bolt (
Washer
Nut (5

MF 620 SNOW THROWER

Description

LS I 6 Sl dh 0 0000 0100 3 B0 0, O SO0 10:0 LIk 0.0 0950 D10 B 10 o i ol Bl

Auger (Service tondy ) duudi. i . . oeedoh L o saes s seenesne

BYl6. x 3/4" Hex Mo oo csrelte s S s

(5716 "LOCK) e + o o oo ote Wi oSO Weptl % Y
ALGRING, SHE X kers 515 shails oo oo enototeialleptas ste- oo sl ' 5 o O TR
MR R e dema Pl s ior s o R oo s CIoTaaag e i Bha/slie o a) o ioy/e: e o110, o 8’8 isis oo o
Emblem, Massey-Ferguson...

LOE, CRULC s o s o Balessials s s s o5 aiasios ss @ e ale ek Sleleiia 'siis sl ieisiets|is)s e)m Sitete
(3/8 . x 7/8" ConcavCUEOOTN) « .« cw v s oo siosnsssnsnnansesssdnsss
(13/32 % 1<1/2" % NGHGAZE) o v sle » o oo s i oie oo s oiasios oo snesioses

Tl Do R ke ol DY AN ciclo s o » Hie s s o Tahsis 6a s 665 ¢ a8 464 % & @ Wis ©6 5 o 858 815 e &0
Chuite RDIvve Sl PN I e o oo e o) al o) ox'a e\ (o leilal (a1 611l a4 ralls) 0¥ io0s ioilalte haks

. ((3/8" = 1EMROLTICARTREA ) o o oo oo o el e oloio oo falo oo oo s oe ol s s o e
SPLANE e o' sheneteptls un e s 5 0O B O B O G A O 510 NG G G B D S

(GRS Bl Rl Y A, s e T o, RS oAty TR CETNT ST YA,

BV 16 R HE XA GRSt i+ « o758 s 5,014 w8 i & wus blidi & oTohoie siel's 65 o 5 6o 500

AU eSS e bV i el PRI e he o s lals oiis) alals o) o variet sl = o llBKaT o Nella: < o186 & ‘s lails alls &

g Assembly (Ordexri 833 312N ML) .« . oo eenecnsooiole aiesiaonsssonsss

Screw (5/16 x 5/16" Hex. Sckt. Cup Pt.

ety Auger Driven: (SERIMOOBRG . . . oo« o oais s osiaie sme e v s s os Slagels s

Sprocket T, ATEEIE L G co 0.5/ 0 IO CH O T D SR SR o

Chain Assembly, Auger Drive (1/2" Pitch, 90 Pitches) (See Inset).

M1/ 208D e h ) | SITNRAECIE SNt a o erels o/« 'os & S/a wiiel s ol o WU i s Vo o & larle oot &

ST U TN S S S e = e 1 RS S S I T S S

Roller (1/2" Pitch, 2 Pitches)....

Spacer,

Spacer,

Set) (Not Illustrated)....

BligorittoSHE A CIzeRI SN os s L. e IO . o o o e e e e e e o) el edee
Auger SShat't "o BRI LA . o0 v o5 0 v o5 e i s v o ais e e s 66 el B ek
Bib, MelleTRBracket 10 SV 0 2. sivsse s s o s BisNes vl v o 4is Shels al's il uta s
Sprockeit tol TANeTPBRAGKE Bl ol s /e s s ofn oot Blileie o s ajonsiads 2% o o o0 oo o
it Assenbly, Chadtl TAIED .o u. oo s oo o o mis o s Slkets ses s s Sisgeiats
Shaft Assembly, Auger
Shaifit to Header J(l/2™ = 130 1=1/4" HEeX o) oo isviesoscsosssees
Shaft to Header (1/2" Int. Skpf.)....
Drive NC A SIEREG S e ' (e ale, o oo e WML e, o o o WHEWEHE. o oli6her o Byio aliei s koi(a ora olie aiio: o
Screw (1/4 x 1/2" Hex. Hd. Self Tapping)
18/ A" RN/ O SNEIT X, e Aoy« o vogait o 5y SIS (o 5115, 6811618 & ol ahots & 8 &rlsi o s s55's
(BY/8%! T/8NECONCAVE , TOOTN) e ie s cinliho s «iols s o sisin s ore ais o oflas o o oo oie e
GL3 /325 RIS /28 i 1 GG )etelehs + shoi i =5eialers or ilais oo ole s sba)s s o s
Eittsingy Chute (745 F-ROBRSEr, VoL, 8. ioiess Mo Wate® Lo oy e sie o
174 =812t NESSHEXE ), . patl . opwscton b 8, | o e | oo
/4t NG, HeXIMLock) s vs s wielshs PRI

29

DO DO DD = D N b DN N MM M A NN N N

HNDNDNDDN -

1/4 1 x. 5/8M @RHTPI.) o sie s s 5:0's R e e ¢ ngis i 3y o M A CHRI O
gl s R R R R S RS R T P S

BN or " RITUHEO XN o & ohe ovis Sieels susisasis e o8

5716 % 578 HeX< ia « oie ote rogs B Wece oSk

YA o SLET0 GO A A 5 o e B B s P
(E BN LRl de oo g o o ol omet: LT, U e SRR
/LG NG I G oot PN N oL o ok f= (aftal olie, oo iniie e o s & ol o B (o6 10, om0 e o 0 o

HWoM M N MMM

Part number shown for reference only.

Part number shown is for one foot of Reel Stock from which Chain is to be made.

Not part of Assembly.
repairs.

Printed in U.S.A.

1st Print

MF 10 GARDEN TRACTOR

Part number shown only for identification if needed for

651 219 M93 (Issue 1) 11/66




48 MF 620 SNOW THROWER

F1321

A
ﬁ45 Eﬂi ?49 50
4]
®48 °47 o 51
®53
i54 is& W&B 363 ‘EM
<58 <58
®60 ®60 @gg f’gﬁ ® 59
®60 ®68

st Print 651 219 M93 (Issue 1) 11/66




Ref.
No. Part No.
¥ 1 032 831 M91
2 1 032 834 M91
3 1 024 531 M1
4 1 032 835 M1
5 1 032 844 M91
6 1 032 837 M91
7 353 258 X1
8 1 032 836 MI1
9 364 737 X1
10 1 029 728 M1
11 1 024 530 M1
12 1 032 832 M1
13 1 032 838 M91
14 1 024 534 M91
15 1 032 833 M1
16 1 024 535 M1
17 1 032 839 M1
18 1 032 821 M91
19 1 032 828 Ml
20 1 024 553 M1
21 2 951 X
22 833 811 M1
23 1 032 823 M91
24 1 032 825 M1
25 1 032 826 M1
26 1 032 820 M91
27 1 032 824 M1
28 13 811 X
29 1 032 827 M1
30 1 032 845 M1
Sh 1 024 515 M1
32 1 032 822 M1
33 1 032 843 M1
34 1 024 554 M1
35 1 032 841 M1
36 1 032 842 M1
37 364 096 X1
38 1 032 840 M1
39 353 744 X1
40 834 043 M1
41 355 566 X1
45 353 667 X1
46 353 671 X1
47 353 441 X1
48 355 564 X1
49 353 677 X1
50 354 621 X1
51 353 446 X1
52 358 646 X1
83 355 565 X1
54 364 964 X1
55 353 691 X1
56 354 262 X1
57 353 756 X1
58 353 434 X1
59 358 647 X1
60 355 566 X1
61 354 123 X1
62 353 757 X1
63 353 724 X1
64 354 651 X1
65 355 621 X1
66 353 439 X1
67 375 111 X1
68 375 098 X1

Printed in U.S.A.

1st Print

MF 620 SNOW THROWER

ATTACHING PARTS

Description

Lift Pivot Ansemblyif vn ool & %ot o il s aivas 50 s oim o064 06 SRS oumed 16 &
Piveity, Mounting Braclket. £ %l ST .o i de o s opus s 5 Foniorgerssisvoraiols s ohts o ¢
TRUEREON o o152 557 57 555 © daaasiind 5 o Bk 0% ade; o aisl 00 ss s 00 ainsia s m v ofedess s oo

GUATd I BELT o ool a1 eBB e toxoisnielone s ro: o iona e s MWLM 50 .o s o8 aiteranb arers, s b s e i & ol

Collar Assembly, Lift Rod
Screw (3/8 x 3/4" Sq. Hd. Cup Pt.)

DLl E el e s LS S SINERNEI G G - ol T SRRSO RS A b e T SN L e R

Anchor WS PBAMET . oy sl chopettle ois) vl SuoBBROPRIOe 1o 61e, 5 S Disne s & e. s sgsrafelel s o s.ois

Extension, Clutch Pedal Assembly

e oh s Vo Ep BRSO  ER I s . (B 3 ol B D5 ER P
Guide  CTamle. iy o g T oo oiaos oo o) o sila IR o 5 a o HUTPRELSNSl io 5 SN &6 56 we
Cranis;WITICRBS DIEMIE: . b e o lele) o s s = oo o mie oo shataeTa aiie s oaVine o oro OB 4 o ard b
ROAMEIUGCHI I (7ol o srsi « 50 siahetior o pils 6106 5 fot o6 &3 ye880oWa o & B0 ol 306, & ahe heiPass Halels: o o Shm,

Sprocket Assembly, Jack Shaft
Bracket, Clutch Control Rod
Pin, Hair, Clutch Rod Retaining
Key, Drive Pulley to Shaft (3/16 x 3/4" Woodruff)
Bushing, Jack Shaft Housing

Brackeit AssSenbilyo ST ale oM eal olle SiRL ¢ ciais v s e 5 w8 0 % el s B e sl e L mu
12 eb S ooy TS U0 o oy B e e s 3 Oy i 3 e e e
Briackeit S prIn g ANCIION sl e s Blleis s sie oln she s s s s, blioiaiare o e ool ol in o oo s o1 o o6 0o

Housing Assembly, Jack Shaft

Reibariner B ol Gromwep et eI E DU C o o iio: o ofs (@ & 1o st siioredial o 408 51 v srier s (41 & o 87 allal otis

Grease Fitting, Jack Shaft Housing (1/4" - 28 Str.)

(Yol Weyzio 0 (R DniSelel (5 NG b o o s o R I o

Nut, Knob Locking (5/16" Stamped)

2T UL e CUIER RS e o 8 oo ok S0 O R L R s S S o PN

Pulley, Jack Shaft Drive.

Belt, "V", Blower Drive.

KR Ob R A A IR TR O e« clofs e o sl sal's o oloyia siisnais) sliats s 91 Sie ool & fobrel e ons o o
Rod, Crank, Chute Turning.......

Extension Assembly, Crank Rod
Pin, Hair, Extension to Rod

GUIdEETCTANEROM .+ et EHEREE o0, (o0 0o oo fal keiter o) o helio] & oirellwala o ayio: e i o6 o si's 1

Screw, Set, Pulley to Shaft (5/16 x 1-1/2" Sq. Hd. Cup Pt.).......

Stud, Belt Guard Mounting (3/8 x 5" NF)
Nut, Belt Guard Mounting (3/8" NF, Hex.)

Bolt (1/4 x 3/4" NC, Hex.)
Bolt (1/4 x 1-1/4" NC, Hex.)

WasSHeTh (L/4Y TOCK)MN o« oo Phere e oot haictbl B o s a8 ors%s fo oo 40 oo S SRRl T
NUGSEGTL /A SNC  HET ) s s oo Pl era a0 L s s e e i o e

Bolt (5/16 x 3/4" NC, Hex.)
Bolt (5/16 x 3-1/4" NC, Hex.).

WasSher (5716 I O kY e L e o« ois a /s asia ot s o e a0 s o s s o v s e e ote e

Nut (5/16" NC, Lock) ..

Nt - (571670 NC, HEX.) ... . M 5. o e R R P

Bolt (3/8 x 1™ NC, \Carz:
Bolt (3/8 x 1" NC, Hex.)

o, ]

Bolt (3/8 x 1-1/2" NC, Hex.)....

Washer (3/8" Flat)......

WasRer i8N oc k)i S Pe M IR L. (L e o e e e 56 sos m s a5 s

Nut (3/8" NC, Lock).....
Nut (3/8" NC, Half Hex.)

Nut. (378" 8NC, Hex.) fifs. Sl el e P OGBS o BB O Ol6 A

Washer (7/16" Flat).....

Bolt (172 xS1=1/2" NC, Hex.).
Bolt (1/2 x 2-1/2" NC, Hex.)

Washer (1/2" Flat, Special).....
Washer™ (1 /21T HOCINIL o« == s lolote s e alb s s o oo als: o o1 oot wie o450 6 08 0s is 5 0 o wra s o &

Nut (1/2" NC, Half Hex.)
Nut (1/2" NC, HeX.).....

MF 10 GARDEN TRACTOR

31

ONHHHEFEHEFEFHEFEKRERHERENDFEFHFHKFRRFRDNDRFDND H S e e e e e ]

MO M M M M M M MMM MMM MMM MMM NN NN

651 219 M93 (Issue 1) 11/66



MF 630 DOZER BLADE

32

F11941

651 219 M93 (Issue 1) 11/66

1st Print




Ref.

No.

H O WO O0 o bk WwN -~

e

15

14
18
19
20
21
22

24
25
26
27
28

30
31

o e e e Sy

I o I B R S e e N

Part No.

023
023
023
023
023
032
032
030
030
032
032

032
032
032
032
032
032
032
032
032
032
032
032
032
032
032
032
365

354
354
364
353
358
353
360
354
353
353
355
365
354
353
353
375
353
353
375
354
375

712
713
714
715
T19
363
364
235
234
365
382

366
377
378
379
381
367
368
369
372
373
374
370
371
380
375
376
619

041
068
036
683
646
691
515
269
756
434
566
618
224
758
439
098
760
433
099
726
113

Printed in U.S.A.

M91
M1
M1
M1
M1
M91
M2
M1
M1
M91
M91

M91
M1
M1
M1
M1
M91
M91
M1
M1
M1
M1
M91
M1
M1
M1
M1
X1

X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1
X1

X1

1st Print

MF 630 DOZER BLADE

Description

Blade Assembly. . &b .oy aainin e nsns s o
Sceraper, BLAHI® . i sisis oo i 5 s o s 0snims ssnseese
Blade BOREOML). « 5o v oo ssssmsinsisanas
Shoeeir'Blade Sluid. B . .« &t cicleie ato o S
IPANOIL < e o) ol o Xel ST tWeRa ek als. ') i 61 [6 o) (s 101 & 5141 ale
Support Assembly, Blade.. .. ... ¢ eems
ConterDaLANCE . « v o oo s o = sradia? «
TINET, o o e iokatens s o] o e uaataEePs 5. os.6
Bolt, Sprdng (3/8 x 3" Specdal)f.......
PV, (oo aoRs e o fer o o sl 5 el o) o

Bar,
Bar,

Spring,
Spring,

Plate Assembly,
Bracket Assembly,

Support Assembly, Blade (Front)........
Latchy AN NEETIOCK /s « o « o oo o aaleloptls s o s sls
Pin, LatcHBREtainiIng. ... ..ol . oe o
HABCh N TenS 0N « skt s siateis ols e s 5o
Washer, Spring Retaining (Special).....
Blade (Rear).........
Handle ASSBMDLY < s «'s ' « o s a/naihele s = s shiuls
HARUIEIT . . Ca o o a ol o s SESlE ol baabe sie e

Spring,
Support Assembly,
Grip,

Connector,
Pini;

CotterMPiin {(L/16 X 3/3'")i. ..o deemnisisdh e
Cotter Pin i(5/32- % M—1/41) & « wisleis S
Cotter Pin BHadr (1-7/8Y Hong) ...« : s o0
Bolt (5/16 x 1-1/2" NC, HeX.)ueevuuunn..
NIEUBYAE L NG, HEX : )is i os o s o1s aiiis o o7s s oie

HoUtER @78 MUNC . HeX . )e s o c5is ae s Rl

BollEMGY/ B 3 IHAINCGEECATT o ) - o ofe oo o s o sane
Bt UB/BRx"2-17/2" NC,| HeXe) s ol s s « o shits

WASher MOS8 FLAL) o.c0 oo s oo o o olotiolelogsuels e

WaShE (/8" FHOCK), « <.« oo s oo ¢oser ole ot A B N O R
INBES(B/BUENC I SHEX . ) oe s0b s10 s o o siorove o s ol sigee

BORGCRIEIV@EX 21" NC, HEX.)'s oo s e oo oo olacs o

Bol D@ /2RE L3NG, (CaTT s Yoo s onsisss Soial
Washen [((1/2 ELat) .coeoe. & 5 sle wis 4 ele o slalle
Washer WELARNNIORIE) 4 s oo 000 o s oo siooinie oo
Nt ML A2 NG HE X)) o o o 5 5550w s wis o st sl oe
Washer: (5Y/BTUMEAT) . &« « s o o sloiotiizmes oo sos ate
wWasher (B5/8" LOICK) » o« o s siste s o o000 ols o e
Nut: (5/81INC I THEX TN + s o o c 5i5hsie 55875 e
Boltl (3/4% % EAINEERHE X0 )io ole o o die s e d orews
Nut' (3/ABSNERTHE X )i o5 s 5w s 5o ahe s o ool s oo

MF 10 GARDEN TRACTOR

CHEMEHE S0 5 o o siai6iss s s ol sl nimRath s /a) o5 57e1
Rod, lLatiehiCeontrol (Short)i. . ks i oo
Bar Assembly, Angling Pivot............
Washer, Pivot Bar (3/4" Special).......
Rod gFARE I F0E CONETOl. ... oo cmsiasiss s
Bedcrank ¥liatch Control.. ., ..l . osae
Rod!, Belerank to Latch (Long)ie.:...oes
Nut, Rod to Latch (1/4" Push Nut)......

33

.
;
5
5
&
o NN NN

I e el I I R S R S R e e e

Mo M M M MMM KM M MMM MMM NN NM N

651 219 M93 (Issue 1) 11/66




34 MF 641 DUMP CART

1st Print 651 219 M93 (Issue 1) 11/66




Ref

=
O WO U B WNH

=
W N =

15
16

18
19
20

22

25
26
27
28
29

-

=

Part No.

033
196
196
033
196
033
033
033

033

i7
354
033

353
353
353
355
353
353
353
364

033
033
353
353
355

485
366
355
486
366
487
488
557
811
556
209
080
490

677
755
446
565
896
689
434
217

531
532
665
441
564

Printed in U.S.A.

M91
M1
M1
MI1
M1
M91
MO1
M91

M1

X1
M1

X1
X1

X1
X1
X1
X1
X1

M1
M1
X1
X1
X1

Box Assembly..... 5
Decal, MF Trademark
Decal, Massey-Ferguson

Tail Gate Assembly
Decal, MF Trademark

Pivot Assembly

Tongue Assembly

MF 641 DUMP CART

Description

Grease Fitting (1/4" - 28, Str.)

Bolt (5/16 x 3/4" NC, Hex.)
Washer (5/16" Flat)
Washer (5/16" Lock)
Nut (5/16" NC, Hex.)
Bolt (3/8 x 1/2'" NC, Hex.)
Bolt (3/8 x 3/4" NC, Hex.)
Washer (3/8" Lock)
Nut (3/8" Flanged Lock)

Extension,
Extension,

Bolt (1/4 x 1/2" NC, Hex.)
Washer (1/4" Lock)
Nut (1/4" NC, Hex.).

1st Print

SIDE AND END EXTENSIONS

MF 10 GARDEN TRACTOR

Wheel Assembly (takes 4.30 x 8, TubelesSs 2 Ply)....vieeneeeeennnnnn

Bus e o Siedahe s = s e lor & &l sraibhalis: 6lers os ils, alie o (ol sl a) aRe1e o & 6o 5 'slis s 6 147 4 o el &

35

HNNDNDNDNFDNRMRFDNDKHH

MMM MMM NN

NN NN DN

651 219 M93 (Issue 1) 11/66



44 DECALS AND PAINT

F1175—2
A

— —J /0

MASSEY-FERGUSON \

i |
(on)
2 o
CHOKE THROTTLE
; l

4
—; SHIFT ONLY
9——| WHEN ENGINE
1 IS RUNNING
2
8___
3
4
5
]

E
s
e

1st Print 651 219 M93 (Issue 1) 11/66




Ref.

W0 b WwN -

15
15
15

16
16
16
16

17
17
BL7(

Part No.

511
511
@l
511
511
196
511
511
511
511

830
830
841

830
800
830
841

830
800
830

531
532
527
528
533
363
678
582
581
700

696
718
558

707
503
719
556

708
504
720

Printed in U.S.A.

M1
M1
M1
M1
M1
M1
M1
M1
M1
M1

M2
M1
M1

M2
M2
M1
M1

M2
M2
M1

Emblem,
Emblem,
Emblem,
Emblem,
Plate,
Decal,
Label,
Label,
Label,
Label,

Enamel,
Enamel,
Enamel,

Enamel,
Enamel,
Enamel,
Enamel,

Enamel,

Enamel,
Enamel,

1st Print

DECALS AND PAINT

Description
HOOA: \CHDLI o s axsinialee shoropatohe s o Rele e
Model Number.......... RS e S
"Massey-Ferguson" (Left).........
"Massey-Ferguson" (Right)........
Shilfit "PATTETN: . o s aie <15 ove sp¥ nee oofelsls
NMF Trademark'™. ..o se. oo sssss

Choke and Throttle Control (Upper)
Choke and Throttle Control (Lower)
VariabileSpeed Housing. ... ..s«ees.
Shi FERIRSErMCTION . o o cic o oo sisioicionees

PAINT

Red (12H0z. SpraygsCan)di... .. . . esle

Flint (Gray MetallIeH(12 o0z SPray Can).:w: s s s o aes oislags oo
SilveraMiS tNGrayel2 0z SPEAY ICAN)I. . s ciois & s ois olo s oo rogerais ois oo

Red! (U8 ouBUATT) « <« oo shpusiec s sis s
Red (Imperial Quart)......ceeecese
Flint Gray Metallic (U.S. Quart).
Silver Mist Gray (U.S. Quart)....

Redm(UtS. Gallon)i" .. g .ol e

Red (Imperial Gallon)......... ks
Flint Gray Metallic (U.S. Gallon)

MF 10 GARDEN TRACTOR

45

o N

MM

L

]

]

651 219 M93 (Issue 1) 11/66




ACCESSORIES

46

651 219 M93 (Issue 1) 11/66

1st Print




Ref.
No. Part No.
1 513 545 M91
2 513 549 M91
3 365 689 X1
4 511 450 M1
5 513 819 M1
6 513 552 M91
v 511 329 M1
8 365 355 X1
9 515 069 M1
10 513 790 M1
11 513 561 M1
12 513 547 M91
13 22 277 X
14 834 000 M1
15 22 286 X
16 507 435 M91
20 196 363 M1
21 580 481 M1
25 354 055 X1
26 354 379 X1
27 353 681 X1
28 360 501 X1
29 355 618 X1
30 353 446 X1
31 355 565 X1
32 353 689 X1
33 353 691 X1
34 354 264 X1
35 363 770 X1
36 353 756 X1
37 355 619 X1
38 353 434 X1
39 355 566 X1

Printed in U,S.A.

ACCESSORIES

FRONT MOUNTED P.T.O.
(677 529)

Description

Channel ASSEMBLY . . i sie s siors eiadlitohh. « /s ale <o ollols
Lever Assembly, Idler Pulley............ ode
Spacer (18/32 x 1/2 x 1" |Stael ik, .5 oo - o: o
Builhle v SNEAIeT s S S0 s e st R oM e o lereiere e
SPeANE), STATEE . o o coeeisin: o 8o aha A a O o o
Latch ASSembDLY .o :vesisesssoies sk sh s svsns
SPring; THaECIE . iuiz & aeisiasie grals s shale wisyofe o\ sgize Neks

PuliTey (LB NODY:: 5« s siers o fitke 5o WP s < o0 o 10 kel
Shaft ASSKGNDLY. ... a0 wss toseses s tloes S el
Key (L/4 X 1/4 X AM) .. .ide .o oot 20 3 .
Bearing; SBalils, .o e viaease e he c oo B A
Planges . . .c.eqe o <isliel wiialle et Satin atiol B SRRRSWITERC SR A e e &

GOt terMPin (/8 X L/2' )i de . cieen oo seoeoossses
Serew ' (5/164x 3/4'" NC, Cup Pt. Set)....oce.
Bollit (5716 x"1=1/41"NC, Hex.)..... i R
BONEHIES /16583 /A NC I CALT - ) e oo e oo 00 mie oin s v s
WA SHE EN(S LIOLMI I A 1).". o o o desais sio e v soesine s oe
Washer (BYABYEIFNGCK) . . .« . « Jow st soesress slets o
INUES(S5 /16 NC, HEORUuri. o « oo oo eooosecooosesee
BoLUT(3/8" X8 /4" NCHex. )i vie swinsesesssss.
BoT t@ (3 /8N NC, Hex )i i vivsuiamasensos
Bolt (B788x81-3/4"" NC, HEX.)u:oeeooooiaoosns
Boltt (8780 x 1-3/4' 'NC, ‘CATT +) sic o s ss o s oissioe
Washer (3/8" Flat)...... 01g Lt RS G 8
Washer (3/8IVRBLALY . +he s e isiaris oo s s s etale s olals
Hashen (3 /8L M OCKN i - o ateisratalave alolsisiatolotstirotels
Nut (3/8" NC, Hex.)...... 0 0 o S SO SBA A g

1st Print MF 10 GARDEN TRACTOR

47

HIBRNHHKHFENDHFMHHH -

[}

i)

MoM M M MM MMM MM MMM N

651 219 M93 (Issue 1) 11/66




ACCESSORIES

a2 -
A v

651 219 M93 (Issue 1) 11/66



Ref.
No. Part No.
1 514 558 M91
2 514 556 M91
3 831 229 M1
4 511 300 M91
5 353 758 X1
6 511 451 M1
7 511 627 M1
8 511 326 M1
9 353 438 X1
10 514 248 M1
1l 514 208 M1
12 514 561 M91
13 511 630 M1
14 511 329 M1
15 511 338 M1
16 513 453 M1
7 514 603 M1
18 353 753 X1
19 354 039 X1
25 354 055 X1
26 365 415 X1
27 364 534 X1
28 353 679 X1
29 353 755 X1
30 353 446 X1
31 355 565 X1
32 353 538 X1
33 364 189 X1
39 (A) 514 684 M1
40 511 841 M1
41 353 758 X1
42 354 066 X1
43 511 839 M91
44 511 846 M91
45 511 840 M91
46 511 847 M1
47 511 836 M91
48 195 397 M1
49 353 758 X1
50 195 415 M1
51 511 842 M1
52 511 844 M1
53 365 402 X1
54 511 845 M1
60 353 678 X1
61 355 565 X1
62 359 438 X1
63 375 112 X1

ACCESSORIES 49
ATTACHMENT CLUTCH PEDAL KIT

(677 530)

Description Req.

Pedal Assembly, Cluteh. ... ... . oaffil, 0. 000 . s i ginle & e el s ale e 5 i
Arw. ASsSenbly, FELIOKE . ¢ o055 o000 I o 08 & o ofs sinisolars s oin uass o o0 o s sinie s es

Bushing' s Pedail's .o i o usraeafestie. s sulBlicufo s o orde e o5 el s 550 8is aismelols mls
Bracket VAgsembily!, Clutch s, ot . . < ol | TR o Ll s vetaisis oo o otie s s eer 8 as
Washer: (A/21 BIAE ) v site oiouaters TR o . BBE . i B e e el e e e e
Rinp Retadning . . i oot e O e < o5 s (oFs 1o & v aliolin o tot s o & el 6.6 & w & &
Pudidiey. AR b sl . R e, = ol's s loile- o hmnaantaana D o o oin (6] o faifs aiTn e
Guide,; Bell . vt o, « v TERERES I .5 i 505 o4 o0 60 siae0 s 66 e sie e news sssis s
N AR NS A ERHE R IV . oo ciois s o mimeeis ooms be s/l st o wrisiore: 4 ‘o: duiot s eis wda 1618 i
TRD; BORSIE L det o oBRIE, & ¢ 5.5 5ie 5.000 % & bis min 0 o #are sie s W4T n wiet o o o g ien Wie albie o s wie
Shrang SENTEEBYMBETUING ¢ o o0 o oo bl om0 0 o s eieisisias sieors B1e 5 a8 sus eisis, )65 & #5s
R A S O, SE NI, . o 4o wie o o mon e e bale e alh & ek Ae a6 i e e ey g
PR TSN S C B IR 0275 0l oke, 5.5 o] & .06 6 516 o) 8 041008 S 7elieLelts e cor 5 ohe miakin. e (n:s-laa e ollo. oie aiehe
BDBEIE SR O o 000 B0 gt smes o ials 5 5 65 S00 e 0 S0 e 66 a R e 61 5 8ol Al e e e
JiatCh, SACTENAGOIETINIIIIRIINL (L. o o oot spend oite e wndmaysns s aiialla 6. & o s aiis) oo & B anaiaove dia SR8 s %
Bushiihg, Lateh' (339 X T/16 X T/32M) cicinienis siooisin s aie aie aieaiois oo s e ol od
Rod S g ECHNCONBRE CHRITINCI: o sie o6 & 5 e e)le shelelols s 51 s 155 abs bia 8 o a1 015 ols s ol s
WASHEE CHRO FERE T o d oo 5 con oisioin oo someonsiosssoesinsesssesossess s esmminiibod
Cotter PANNI/AGEXNS /B )i s o ois s mie sial b Sieis o s o 6 & 5 Gua st 165 w5 miolabels AT e

DD b e e e e e e e e N

Cottter PANMEIVSE /20 ) . ¢ <« i o 5065 i alille ot shorelate e s 4l o sie 4iia: s fos o olin wihe ot e’e oo
Bol:6 (G A168 =86 /8UMNC. “Rd. ‘Hd. Sd. NeEk). adee $o o oo o o0 siss deecbos oo
Bolt (5/16 x 1" NC, Rd. Hd. Sq. Neck)....... ¢ SRR [ W o | o
Bo Lt (5716 IUENCE Hox. Ya¥l. -« o M b olINEER. . | . _ . L L@ L e
Washer (5/DERIERIGE) . s Taptle < < = ¢ oo liasis SES o aha alis s > o16; s kel e oo o aol's s oBale slia
Washed (EBYIBEIMEOCIK Yo o« -+« o ofe + o sfeb ois o0 oroiokesaiio oo sy s ubsle s ot oo o Bl n s o o sie
NUEt (S TOMNEMEHEX . )'s & o < 5pse « o ghe o cios ohaiore R e SO R P
Bol (G SRS BN D HE X .. ) . 2% p#E o raie o for s ol we i o ok o wilarye s ot ovel e o s 105 & & & it
INIES (3Y/SWENE SESpecial /CONTERLY = ¢ o s 55 s avnie 5/ s rarsrsishels « 5 5l 5 o /s 515 o 4t o wio oin

MoM MM MM MMM

LIFT HITCH
(677 556)

ROd, . Hitbe e Eunti Dy, & Sl b Sl s SN o5 for eafeolle Vs Rabtele: Ble oo as] oLio: o ot o ad
Rod B teh I VAC EIa GG sl e b e e lsieo 2l anai s LN s el e e s a1 la. o1 o115 & lor 4 s 8 6 51000 &' $hs
b2 e A OB L A SRS IO e - ) 1 0 Y O e o o T R O R s
CotterWPINn (5/32 X LMY . oo aiooinieeseneoe & o i T o B e S R NN
Shattetsc by SSH G Ch T E B ro 0 e oe o s ok s raialeoye sl s o) s a0 s 50570 foe ¢ @106 5 05 4,0
O E e R I e BRI E L LEUL Dl il ks e e e e g e A s s e e e ee ke e s ek
Bracket AssSemblys-sMountadmg=(Hedt) i e T T S e s e st e s e e
Bracke b MEaHBE L (RS G e SRSl o1s o o e s D oxs 5 tale s/ e 6.6 56 aais a0 56 s @ s s
L A & T L e ool ehiolelia i ia i = alia s skers siie 3 5 & plate & s
R (T o e e A e N ol m el lekio e s o o1 e, asio. he.ls 10, o Lo o s.10: @ 10} SWariei @ia o a0 0. @ 0 o boe
WRBREE LS ot dR e sk s v s 6 ¢ o it R SRR | S

Link, Adjustable, .. .. &k.sscsoseso0ees e toRRERRY oo oot s = aia e rulleRaine s le) al ok o e lspeina
5T 3R H DL ol 1 i i s G S e < I RY ) T RRNRPRR i e TR
Pin, Hair (InterBal)......5. 4%, ... 4 BRI <o e siruaia Ml e s rohards Tox o rsal¥allalsa e
Stabilimerc. i« ool v o ovweis oo G & oale & B Role o nie o s ailot oo of afatiek, o (el ohd: sHaile) aike

HHERFEFNMXMXXHEHFRFHERFEFHENDNDRFEF

Bolt: (5/16 x T/8" NC, BeX.) ... s «urev s o o s 25 B N o SraTemehonts
Nut (57161 NC; HEZ)lo e cislsreis ois oilaios oustt i ais s oo (ss oRle B SO Ol G O G
Screw (5/8 x 3" NC, Sq. Hd. Cup Pt. Set)........ 2 e 3'dc aumen Nt A
Nut (678" NG, "BalEf fHesx ) les 0o . T8 SRR AR L s siae v e v s ae e

L

HITCH MOUNTING KIT
(677 558)
Used with MF 650 Rotary Tiller

(For Repairs order Items 39, 41 thru 46, 677 556 Lift Hitch)

Note: (A) - When using 677 556 Hitch, discard 511 841 M1 Rod.

Printed in U.S.A.

1st Print MF 10 GARDEN TRACTOR 651 219 M93 (Issue 1) 11/66




ACCESSORIES

50

F1197-1

25
ﬂ7 26

©

e——40

55

651 219 M93 (Issue 1) 11/66

1st Print




-

o J

Ref.
No.

OB LN

10
Ll
12
13
14
15
16
17
18
19,
20

25
26
27
28
29
30
31
32

35
36
37

39
40

45
46
47
48

55
56
57
58

el el

IS

e

Part No.

018
018
018
022

014
511
511
511
511
511
184
186
511
239
364

511
754
031
750
511
750
832
187

355
754
754
355
359
354

512
512

677
677

677
677

511
364
353
375

355
353
375

444
445
875
704

949
976
437
977
990
985
989
959
986
819
316

930
622
851
658
991
678
632
531

564
067
066
184
410
119

359
360

524
525

527
528

864
982
758
098

891
758
098

Printed in U.S.A.

M91
M91
M1

M91

M91
M1
M91
M1
M91
M91
M91
M91
M91
M1
X1

M91
M1
M1
M1
M91
M1
M1
M91

X1
M1
M1
X1
X1
X1

M1
M1

M1
X1
X1
X1

X1
X1
X1

ACCESSORIES
CIGARETTE LIGHTER

(677 277)

Description

EliehtersASSenbly (OFAEr BT 2T, . ' o cie oo s old s sis o s o wiaiain s v o w5 seie s ale
KO A o R R e e 1 A L e N
Ellement VASSembIyr. oo S RN T, M < aa el atierae o ee laLs e eTa (8 b e s e a e
T A e e e e R N IS Sl Ml s oo yeye irers o f5ie lioksre! AleEmis iarsnal sliatonsla

LIGHTING EQUIPMENT
(677 522)

HERAIOMEY s . o= i ois onatiiehetb BORBIBRERIE I L 11e 2 o 'y 4o/ o e o i o 4in ot i & o b e e B acle 5 b
MOl T H e I D el ol o1is: o 51 & tier-s e 7ot s Whe ety oto e sliekins o s sriat 6 (a7%
BRACKE - ASS oMY eI I RPN IR IUCL, 25 5ira i oo rokcs volip e d 0§ forarmin S e 6 e

L CE S B Yl e IR S = 00 T e o ) o e e D S e D e S e
Wire Assembly. (HeadlampSEEONSWATECH) i o ¢ o oie os oo ons siot s s sls wis aio s o'e s s st
Wire 8Assembly. (Ground )i T RaEIREET NI e ocisiale s o s o 5 96 ato.s os o5 ave & lolere o atis
SWitech Assenblly , . I o it e e & s ioiaisie o s 591 ¢ w/olls Iol Sm5 'olla atars s e & me
Knob Assembly, Switch............ RE R R R oRs forc oo o 5015, wis) & o) [aals wihel alieh & 416 wUslele
Wire Assembly (Light Switch to Voltage Regulator)..........eeeeee..

EHECREIOATID. )i o oo s w6 letane ool Rl o e e L s 5 o5 % e & 5 s o 55 0% 56 ahe
EHSEPPIIEIEE T o oo o oo oo 50 mis o R R B LR (ot o0y 616 s 16151 eh aurot ot 51 1bis oo milet il

P EEASSEMNLY | REAT . « o 56 e sieishoibheerate ohe rele ke, s o s ' 78 518 5 siakers oe fe e miniore
FHELE ¢ o S o et IR R L, T e

Dminrtpnd, e R RS e o f G B T e R R o [
WdreWASEenBIY (REar LigRt) oo ..cv e e aioinss sreialas s oo sniassaessnsnsesssessss
LT B GO G AR R SRR T i o (R RN e SR S

LR L o D o RIS RS SIS e RS TT

Screw, Rear Light Mounting (#8 - 5/8" Long, NC, HeX.).:vueuvuuonenannn
Naahern I8 ERxternal Tooth TiOCK) w v« v o isisme ot e s e e o a sl aa S oo 501 & 51 oo
L LTS s (e ot R SR A kLS R S Py SR Y

WHEEL COVER KIT
(677 523)

REEEEIRNIE 1, COVOI s o s s 0 & .0 o6 o0 0 lororais ares o s b ) VB o 5 e B GRS
€over, Front Wheel (Not I1IUSEEAted) .ic vt essiosssissaseinsnsssosanss
Eever, Rear Wheéel (Not TLIUuStrated). .. .. .« aesesesescsscessessiose

TIRE CHAINS

Tire Chain((4 Link Spacing) for 6-12 Tire (Not Illustrated)(l Pr.).
Tire Chain (4 Link Spacing) for 23 x 8.50 - 12 Tire

(NOET Tl nEstara b ed) (1 UPE ) o it e o g T e o
Tire Chain (2 Link Spacing) for 6-12 Tire (Not Illustrated){l Pr.).
Tire Chain (2 Link Spacing) for 23 x 8.50 - 12 Tire

(Not I1lustrated) (1 Pr.)..e s sscosons T SR 3 R A SR

WEIGHT KIT, REAR WHEEL

(677 526)
NelahiPgRoammWhoclSIOrdeT: 677 526) . . ol M helt il oy oo wis s oo o5 s olsna o sle
BOIE (AN SV ITENGE THEX. )i oo . oo os oo s Aba ats e s e s s i m e i o ermrs
Washer (17208 PAREN: . 'vic% oie oo oo oo oo s NG 0 00 O A et S SIS SR (LT
N2 N CIIRHETIMIE T L0 L o oo ts o ks SRR e s TR

REAR WHEEL WEIGHT MOUNTING KIT

(677 555)
Kit, Wheel Weight Mounting (Order 677 555) (Used w/677 526).........
Bolit (I/2 % 7 NG H e e e Tors o chetateiete v o lolataloHl a1y e s atie s
L e ) G (3 B R 0 1P ) st ot SRS R et IR [ s s TS
NG /A28 SN E Ry A S it ol e L ohialis e oy s, Brtes e e e 3 o
1st Print MF 10 GARDEN TRACTOR 651 219 M93 (Issue 1)

51

Req.

el

DN N DN

N SRR

MMM MMM

NN =

00 00 Q0 W

11/66




